Nitro Super Pro

+»REXB600

ALIGN

INSTRUGTION MANUAL
ERARAET

Model: KX0160NPTG (Black)
Model: KX0160NPTH (Blue)

INTRODUCTION

G

SAFETY NOTES
ZEFEEER

EQUIPMENT REQUIRED FOR ASSEMBLY
Bfmak i@

SAFETY CHECK BEFORE FLYING
RiTAIZEBE

0~21

ASSEMBLY SECTION
#a3eERE

22

EQUIPMENT INSTALLATION
&R EicEE

23

SERVO AND LINKAGE ROD SETTING ILLUSTRATION
3 RpieE SRR R E 1R IE

23

CANOPY ASSEMBLY
s EE A

24

ELECTRIC EQUIPMENT ILLUSTRATION
EFRREERERT

25

SERVO SETTING AND ADJUSTMENT
o AREE a8 EFA

25

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
eSS ER I E6RE

26

PITCH AND THROTTLE SETTING
= iESE 0% PR SR P 38

2] ~28

GOVERNOR INSTRUCTION MANUAL
EiRer 2R (E RN

23

2 IN 1 VOLTAGE REGULATOR INSTRUCTION MANUAL
21 [#EET I EAER

30~34

FLIGHT ADJUSTMENT AND SETTING
feiTENIFIATE 250

30~43

PART NAMES AND OPTIONAL PART LIST
S ENE B SE R 5 05

% Fuel Tank Capacity 440cc.

wHeavy duty tail with thrust bearings.

*Main Gear Radio 8.5:1, 1500-2200 Rotor RPM.

% Torque Tube driven tail forincredible 50 sized performance.

*+-14 collective pitch is possible for extreme 3D performance.

*MNew main gear with one-way bearing design for high torque.

*Very efficient airflow to provide unequaled cooling and horsepower.

*Simple and light weight design provides awesome flight performance.

*Rigid frame design that can also handle hard crashes without damage.

% Clutch, Fan and Bell assembly provide a very smooth operation even at high RPM.

*Beautiful factory painted fiberglass canopy and rigid carbon fiber frame design.

% Clutch/Start shaft feature a 10mm ID one way bearing to eliminate any bearing
problems during starting and flight.

*Ready to fly weight (no fuel) is anincredible 3.20Kg (71bs)

Thank you for buying ALIGN products. The T-REX 600NSP is the
latest technology in Rotary RC models. Please read this manual

carefully before assembling and flying the new T-REX 600NSP

helicopter. We recommend that you keep this manual for future
reference regarding tuning and maintenance.
REBTERDIHERERAVER BXFE - EASRHURIAVNESHK
B2 HENAFZBRETIESE  IEREENTR2ENBEPRENET - 15
IBIRIE2R » BHFVUFRLARNPE > BE—CEEDICHTRBEANEEL » B
MEEREEARBE  MHERBESE -



1.INTRODUCTION riE ALIGN //

Thankyou for buying ALIGN Products. The T-REX 600 NSP Helicopter is designed as an easy to use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure toretain the manual
for futurereference, routine maintenance, and tuning. The T-REX 600 NSP is anew product developed by ALIGN.
It provides flying stability for beginners, full aerobatic capability for advanced fliers, and unsurpassed reliability
for customer support.

SHEAMSHER T RASHEDEA -0 000 ISP ERE - BOFBONBEBLRNE 2B TRELDE
FECERE ORBEZENRBEAREE - ﬁ%Eﬂ@ﬂH%Mﬁﬁim%% REX 600 NSP 2 £ €5 E347 B 52 B B0
e RN R B SRRk MR BEE - TR 800 TSP 1B MR R

THE MEANING OF SYMBOLS Z:55{t & HE

WARNING Mishandling due to failure to follow these instructions may result in damage or injury.

g 5 ARRREERIERE  MERBRIELSHPMEBRLIAWMESRE -

CAUTION Mishandling due to failure to follow these instructions may result in danger.

x B ARARBESLERIERDE - MEBBRIESHER -

®FDRBIDDEH Do not attemptunder any circumstances.
® EEQREIERRIET - FOEHBRIE -

IMPORTANT NOTES & &t

RIC helicopters, including the T-REX 600 NSP are not toys.
and technologies to provide superior performance. Improper u

tech products

and the safety of others and your environment when op
Manufacturer and seller assume no liabili

Intended for use only by adults with experie at a legal flying field. After the sale
of this product we cannot maintain any contr i

T-REX 600 NSP EBEEF#H LI - E’E%ﬁ‘?
EEMBEEEERNT - £

B e E A E BIRES *EiEﬁ%ﬁ““ﬁEﬂﬁﬁJ\
KA E 51 @A QT BB IEQBRIEFE
AT EEViED

of an experienced pilot before attempting to fly our products for the
o properly assemble, setup, andflyyour model forthefirst time. The
T-REX 600 NS i ree of skill to operate, and is a consumer item. Any damage or dissatisfaction
as aresult of ications arenot covered by any warrantee and cannot bereturned for repair or
replacement. our distributors for free technical consultation and parts at discounted rates when you
experiencep ring operation or maintenance.

1% 1 i G [ 15 RIWEHMBEFME @G  WEFRERR®R  TENAFRRNEHERE  EUEABRATSHERNE A
E%H‘EE%EE BIFEANERNTEIES - WEBEEARIFEHERE A28 A8 NIEFRREHKLINES - KESH

2.SAFETY NOTES 225 8#A AUGN ///A

&cﬁmgu
Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes dueto a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots areresponsible for their actions and damage orinjury
occurring during the operation or as of aresult of R/C aircraft models.

EPEURG SFNBESSBREDS  ROBBUERASN AREEFSIRLEE SIRHREFE  UREBEENF
N SETHEBRILPEESAIRBNEN ) BEROEBUIBERTZS 1R TBROBRBMERTTENACEE -




'L LOCATE AN APPROPRIATE LOCATION stk A8t

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high vnltage cables, or trees to ensure the Eafet‘j’ of yourself, nthers and ynur

to fly fur reducing the damage. Do not fly your model in inclement weather, such as rain,
wind, snow or darkness.

EFBROGAS—EMRE - AHNBBECECIIT - BMNEEOBENNEE - SFET

SWERITEEERTERIT < L) EJEEEJ_E;RE/I\ S1E - BEY) - SEEER - @R

%%*ﬂ%ﬁ%@$ CEMAFENER - NREBR > BUEBEELIES EEER
F 1T BEHMRTKRMEMAIBERE XNEHNEE -

fET™RIF - IR ASRBENZE -

P PREVENT MOISTURE it ipRiRss

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EFEASLEDFSEEBOEFTSHEEMN - FTLADEBHBIMNLEMRIKS  BETEE
EW%%E%*%E&mﬁl%%ﬁ%ﬁ%ﬂ%ﬁﬁ@?@ﬁﬁ&ﬁ§%$ TR !

"= PROPER OPERATION 2R & ERAESS

Please use the replacement of parts on the manual to ensure the safety of instructors
product is for R/C model, so do not use for other purpose.
BNSERENT - FANARVENKE - BEATHERSRPOEH - LUER R
- BEDBRERBERARE  FPDBRERL » WPEREZE - ZHNEEF I

WERNNG) OBTAIN THE ASSISTANCE OF AN EXPERIE

Before tuming on your model and transmitter, check
on the same frequency. Frequency interference
crash. The guidance provided by an experienced
tuning, trimming, and actual first flight. (Recomme
flight simulator.)

ERTERTAE > FiEHE

ﬂaaﬁ@A;m$§%%

SEBRIFR(T - BEEW

(D 1R B B 1 5% 28

WARNING _

Operate this u ability. Do not fly under tired condition and improper operation
may cause ind

BIRECENA PEXRMELENRIFEEEFH  BRES - BENETAERIE B
9\ 53 Bl 18 0 T °

AN ALWAYS BE AWARE OF THE ROTATING BLADES st @bt

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to ___ e 56?
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands, }j

and loose clothing away from the blades. Always fly the model a safe distance from yourself ,ﬁf—ﬁ

and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately tum off the model and transmitter when you
have landed the model.

SEFMINNEERZERE  UPRELIEEIQNE  LIERSHERREER -

ATV KEEP AWAY FROM HEAT =gtz

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EDRNBTLEL PA MENEIE  BIBSHAIENE  ARERBERIE - OB L
RERNBAMER RS BRE =N -




3.EQUIPMENT REQUIRED FOR ASSEMBLY Ef#a fi#

(/4

ALIGN

RADIO TRANSMITTER AND ELECTRONICEQUIPMENT REQUIRED FOR ASSEMBLY E{f &R EFEE

Transmitter

(7-channel or more,helicopter system)
FEHE (TR P ER ST ET R

Receiver(7-channel or more)
U sELLE

Standard Servo x4pcs
it ] e

Head Lock Gyro x1pc
HETEER S

-

Specialized Servo x1pc

R BB RS

»

Engine Starter/Starter Shaft x1pc
REENEE ) BENE ]

.+.

Fuel Pump x1pc
N 8sx]

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLY BT A

Scissors Cutter Knife Diagonal Cutting Pliers Needle Nose Pliers
5] PiE s 2103 e
‘ [
h -
.3 \
Hexagon Screw Driver Philips Screw Driver
Oil CA TEIESET +IBIIE T
k=i E2ERE 3mmd2 Smmi2mmd 1 5mm $3.0/¢ 1.8mm




4.SAFETY CHECK BEFORE FLYING RiJaIZEmEEESIR ALIGN I//

CAREFULLY INSPECT BEFORE REALFLIGHT E#R/TrEEBINOTRITIIEERE

77 Before flying, please check to make sure no one else is operating on the same frequency for the safety.

7rBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

7rBefore turn on the transmitter, please check if the throttlie stick is in the lowest position. IDLE switch is OFF.

7rWhen turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

7rBefore operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

77 Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

7rCheck all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

77 Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

* FARTAIBTTIRBAIERNERZESETTRMA - LEFRITSSEMANZZ

* U7 A e E 1T 58 B AR B 1 WA S ME S S 2 1 EA0R JTAIAARE

* ERA R BPIESRESURRESR RAEEHEE - E2MEE (LD ESKHEEUE

*ERFUASTEFRHEBRINER  BREE THERRBE BHEEENEER - BRI BT E B HRER
AEENHEBESYETSAENRE  FEESEMANTZ T  FENLENZ!

t%@%%%&%ﬁﬂ%ﬁﬁﬁﬂ%f@ﬁ%éﬁ% » RO EEEE  THREQRENDEESE LY 5B HY) (5] A 22 1% B BN

o e fE -

* RTATEF BRI AR FHERIE - BEREEHEATEN BRSNS ST 3 e 36 52 EERY)
oPfil - BENUHEEATENSTEAMERXERT > EEEAATAMOGEE - 15 4 ENEZN -

*BEMBHNERAESERRMNER - BRAEREEITER E‘EJ?I@L g s

*ERBEMREREBEESEETE  MODBEIAIEIRT » T&

. Euipment = il

\

| s

600NB3 | 600NB4 600NH 600NG | 600NT1

.

600NC

q

-

ALIGN 50 Engine| 50 Muffler | pocune % | RCEG600 Gorenor | 600D Carbon Fiber Blade

600NT2 | 600NT3 | 600NZ NI 505 | SOSMNNERS | Za-wmsonoe | NCHIREE 60D i T 1iE 32
-
When you see the marks as below, please use glue or grease
to ensure flying safety.
RATREESR  FS LB LDH - IEREAIEE -
CA: Apply CA Glue to fix. Grease
RA48: Apply Anaerobics Retainer to fix.
T43: Apply Thread Lock to fix. Grease Green Elue Selffurnished T43 g icth: 1
’ OIL: Add Grease. A BRI (SR THSLEFE?%%’ﬂlmmapprm m
R%g% g&?ﬁ gﬁ@m EREBEETE R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43 {F R IR#RE a small amount on screws or metal parts and wipe surplus off.
OIL:7AwD0EEB When disassembling, recommend to heat the metal joint about 15
: . npn Seconds.(NOTE: Keep plastic parts away from heat.)
:::: :jtss?;n:hng ball links, make sure the "A" character Eﬂ%ﬁﬁﬂfggﬁ QEE%% E%ﬁiggﬁﬁ%%ﬁ;ﬂﬁﬁ[gggg
s — | 2
| SEEBREITHEIEE  ATHRI - AGERENTD . (iR DA A )




5.ASSENMBLY SECTION #8783 ALIGN I//

p
ERENEEEMAEEAERTIIGRE

60ONHBA | 600NH6 /R A

# T T B = 6% @ TdxSmm i
EREEF (M3 504) (¢ 4.75:20.28mm) x 2 L aamm

Spindle bearing spacer
i R EA

m — Thrust bearing )
Linkage ball F(M3.5x4) LEHE R Bearing

Bearing ¢ 10x 61380 4mm
Buag Tdwdrmm) x 4
LRk ! ) Collar
b 7 8 0 B R
4 ¢Bx ¢ 9xd 3mm
Thrust bearing Obverse of bearing
facesinside.
[EHEEH( 0 Bx o 14xEmm) x 2 CAUTION 8 (IR O 8
T B

Apply grease on thrust bearlng —_—

IR e
ﬁ Q \F\-\ Egg%ﬁ%rotor holder

Spindle bearing spacer
EEEBE (4 10x 4 13.8x0 4mm) x4

Main Blade Fixing Screw (ouT (aN) (L — /

: , Smaller ID | ID A——
TR g R

o, i Metal main roté holde
I: m Thrust bearing |3t & % st

Soclket collar screw

kage ball F(M3. 5x4)
EF (M3, o)
$ 47520 25mm

EEAT EEEGSMAZTmm) x 2 CAUTION
e T =
i b
.,‘__J @ When tightening a linkage ball to a plastic p
= CA glue and tighten it firmly, but not cnrer
M4 Nut ERERss A\ BB RE LT - BRAECA
HATSEEIRIE x 2 OJREEEEES
b A

' 600NH2C |

nain rotor housing
EIE

Apply alittle amount of T43 thread
’ lock when fixing a metal part.
BHENCERETEERERTIIGHE

-~
Feathering shaft sleeve Feathering shaft sleeve
R M WE WL RE
Feathering shaft ¢ ¢8x ¢ 10x3Tmm ©Bxp10x3Tmm
% SIS E( 08x g 10 \
Feathering shaft .
REEH g C‘
62X g Bx93 2mm L i \
Damper rubber-g = —
RSB 0 ( 6 §
g [ Appl'; grease s
2 LEa
Spacer(Copper)
wEEREE (3D
8% ¢ 11 5x1.3mm
Damper rubber-black 80 _ I g?;irgrré%?ber
EEBE 2280 (¢7.9x¢ 13x65mm) x 2 glﬂﬂﬁ 0 7.9% 0 1346 5mm
i
Damper rubber-gray 70" is suitable
to general flight for beginners.
R T 0 WA — AR T - ESTREA
- Damper rubber-black 80° is suitable
 BEEB(08x0 1150 3mm) x2 ) SR BAT AR DA SR
 600NH2 o
. i+ =
- I
logo on the top
Socket screw
[EEE 7 AR KR (M x1 Omm) 2 g%%hfr
dde g 120 mm
Socket screw
Q HER ST
I 4x10mm
\\"‘-u._.w"/
Washer e
L EEEEEET (g A g 12 mimy a2 Y,




' 600NH7A

© (]

Linkage ball A(M3x4)
TETEA M2 (¢4 TSx8 BB3mm ) x 2

©  C[w

Linkage ball B(M3x3)
WEER M3 ( o4 TS0 TTmm) x 2

©) (| m—

Socket button head screw
FHEERTTEEEMI 2mn) 1 2

M Ilar screw_

MIEE REER E M 3k 6mm ) x 2

©)

R

Washer
Folgdxe 480 3mm) x4

) LTLIRE I QLI 0]
Linkage rod(B)
B ¢ 2x18mm x 2

(@lem)

Ball link
\ ERE x4

600NH7 |

|

B ¢ 3w g Bx3mml x 2

Bearing
Bl o3 Tx3mm) x 4

Bearing
B e du g TH25mm ) x

M4 Set screw
MALE S dxdimm )

©

Socket screw
\_ RPN 35

ghter press side

REHEABR

2

Looser press side

G0 AN

M4 Set screw

MALE EIRER
M4 xdmm

Socket screw.

EEA AR
M3xzmm

EEEHET WD U WA AR
o4 3574 .2mm

M3 collar screw

MR AR EAR
i 3x0 Gmm

: Already assembled

: Bearing
. | by Factory. B
D EEERE ¢ g TH2 . Smm

W
A

g3% ¢ Bx3mm

Socket button head screw

4 [WE M E RS
M3x12mm

o
g 3% o 4.8 20

Mounting
arm for nimk

B30T TSk ]

' 600NT3B

TR T B I

Flybar rod
EHTHLAT
o 3xdd 0mm

Metal flybar control arm
R L

Metal flybar control arm

Apply alittle amount of T43 thread
, lock when fixing a metal part.
BRANEEBTEAEFREETIIEHE

M3 collar screw

M3 R AR
M3 =D Ermm

Metal flybar seesaw holder
o T AR R

Mounting hole of SF mixing arm for
stable ight. (Recommend to use)

2 el B E S, 2R -

il

cage ball A(M3x4)
Y.3wd)
5 GBEmm

Metal SF Mixing arm
T4z TESFEHIES

o
g3 ¢4 Bx0.3mm

1 ball B(V3x3)

e MIxd

&4 758 7T mm Eﬁ;"ng
WESher 3 @ 7 EIMm
Fo

g 3% ¢4 Bx0 3mm
Socket button head screw
H WE MBS
M3xTZmm

M3 Set screw

MALEER
i 3=3mm

3K Flybar paddle
KT W

Socket screw

H BN ER
M 3xSmm

Assemble linkage rod (B)
hefore assembling fiybar
control set. 3
#H o R A T R AR

gEA -

Flybar control rod
I T TR SR TR
4. 3x74.2mm

Linkage rod(B)
Approx. 39.5mmx2
4% (B)#139 5mm:a

=]
3
=]
| 1] [ _1I
‘1:"'|
=
]

4
e
—




600NHBA |

© (I

Linkage ball B(M3x3)
IWEE M (04 750 TTmm) x 2

© |

Socket collar screw
FEMTHBEGHEM322mm) x1

M3 Nut
MIlmEEERE x1

M

' 600NH8 |

©

Bearing
BRI 0 3x Tx3mm)xd

©

Bearing
B 2% g 5x2.3mm) x 4

© L

Sockeat screw
FEEA T EE M 2x5mm) x 4

Socket button head screw
T T E G (M3 2mm) x 2

©

Washer
Tl pIxpd8x03mm)x2

© |

Collar
L HEVEE B E( g 3xad Bxl Smmix 2

~,

/

: &C%UT%H

Already assembled
- | Before flying, pleas
- | the screws are fi

| Fhias

Washer
ol
o 3% g 4.8 .3mm

Apply alittle amount of T43 thread
lock when fixing a m etal part.
BHEANTERETEEDEETI GHRE

”

#145mm

— e L
S 3 o] TH

D=

Socket collar screw ] .
EEA R EEE i
M3x22mm

Linkage ball B(M3x3)
IR (M3x3)
4. 7oxBTTmm

Linkage ball B(M3;
IR MaxD
p 4 75x8.77mm

HKHK“~anshmt

EH
g1 0x201 mm

Washer
o
3% g4 8x0.3mm

Metal washout control arm
i R R HIE S

Linkage ball B(M3x3)
PRIEE M3x3) Ta3
4 75x8 77 mm w _ ]
Metal washout base
i =

Socket button head screw

- ¥HEEMNSEGH
M3x12Zmm

Socket screw

HIE M B
M2 xSmm

; |
Collar

FEEETHAE
g 3xg4.8x1.5mm

D2 poxd. 3mm

Radius arm
Radius i#{7

Socket button head screw

FHEMNTARR

M3x12Zmm




600NZ2

e

2 INOONL o

Linkage rod(A)
TERRAY ¢ 23T dmmx2

G A
Linkage rod(C)
PR g 2ed8mm x2

600NZ2A |

.,

OT 1

Ball link
B X

600NH2C |

Socket screw (T
mﬁﬁm
f3x1 Omm

@

Apply alittle amount of T43 thread
lock when fixing a metal part.
BHENTERETEEAEETIIBHE

y

Metal head stopper
i 5 1OF B T R 5

]
@ [':- Linkage rod(A) 2mm 5
Approx. 31Tmmx 2| Tigmm A
Socket screw EE(AESTmm x 2
EE P B3 Omomx
- 3
&)
0
nkage rod(B) .
_ prox. 39.5mmx 2 B ¢
A ! =12 (B)£)39.5mm x 2 T8mm| L 10.5mm
Linkage rod(C)
Approx. x2
e 5 48rmm a7
R —
il
M’
Approx. 145mm Approx. 145mm
¥ 145mm #7145

3K Flybar paddie
I

AR IS mEREEF -

Make sure hoth sides are equal in length.

3K Flybar paddle
HEHM




| 600NB3 |

-

Hex socket self

tapping screw

T

[EMFEE N EEET 3 mm xS

One-way bearing

= e e = —

RS ST o1 2x g 18 8mm

Washer

BE R EE O 0 1.5 0 18 0.8mm

Socket collar screw

EEAS S E RS
fM3:20mm

Washer

S e R
@11 5x e 180 8mm

M3 Mut S R
MG EIRIE

Autorotation tail drive gear
FE BEE) =88

CAUTION
& xE B

Already assembled by Factory.
Before flying, please check if
the screws are fixed with glue.
FEEETAR 88— RNHiIRH
iR ESE LB SR -

Main drive gear

=+ EAR
1707

Main gear case
E EEhILE

Hex socket self tapping screw

MEFAEER IR
= T3x7Tmm

Apply grease
EFEEA

‘%@
One-way bearing shaft

R E
S 1 234 S5 mm

j [ 180T
Socket collar screw _________ a# &
BIER PO7 VS SRR M 3x20m m)xcl One-way bearing
@ % 8RR
3 A g 12% ¢ 181 Bmm
M3 N Already assembled by factory,
\ MalEREReE y. please note to check again.
EHEE e - FERRUE TS -
Starter couplin
| 600NB4A | Stater goupling
o gEx gl 8m
’ T43 —
'] M4 Set screw y a2
M4 Set screw mﬁﬁﬁ o
WA LEE R (M 4xdmm 2 (@)
f.\ — ) — Clutch nut
\ Bearing B3 MBI ID
B3 14 %6 M
g5 g 1 3xdmm

B 4 S 1T 3dmm )2

600NB4

-

©

Socket screw
E R E M

M3 Nut
3R TRIE2

3xBrmm 2

]

%

-

ch gear

% S3Em
@194 7 x31.5mm

Clutch bell
“pmpeni]
44x% 047 x20mm

= rach=Tal
0.8x8 .75x1 38mm
cy embled by factory,
e note to check again.
CHHEE WS ITRME -

Bearing —
i e
5% g 3xdmm . —

Clutch bearing block
EESEIR T

M3 Nut
M3RE ARIE

Socket screw

HE BN R
M 3x8mm

little amount of T43 thread

n fixing a metal part.
EffAFFAEETIHHRE

Clutch/Start shaft
B2 i8R

/ ©7.5% 6 10x70.5mm

Socket screw

HERFES
M 3x8mm

M3 Nut
L wlry S

ety
-----
e

Clutch bearing block
B SRR

Hex mounting bolt
TREIEtT
axd9mm




f U 5\
Linkage ball A(M3x4) Linkage ball B(M3x3) Washer Socket button head collar screw
TEEA M3 4. 758 68mm) x 1 TEE M ¢4 7597 mm) x 1 TN 3w g 480 3mm)x2 HEEEEREGSMI A 0mm) x 4
Socket screw Socket button head screw M3 Specialty washer Socket screw
BT A 3 0mm Jxd P ER TUE I 331 2mm Jx] M3 O e 3x e8x2mmix1 4 FEEM S EGEM 3Bmm)x10
. A
¢ ™
© | [ ——m— (R
Socket screw M3 Set screw
FEENAEESHMI4mm) x 2 MAEEESHMIemm) x 2
Bearing Bearing Collar
B e 10%a19%5mm)x 2 B Qe e T7xSmmlx FEEEHEEE ¢3xed dx3mm) x1
p. vy
4
al main shaft
i 7
Sod-cetPutton head collar screw Frame mounting bol ad collar screw
| BT SR RAM3 O ) x 4 WSS '

1 9xamm

Metal bearing block
TEEWETE

Canopy mounting bolt

. BERETH
.-"'-f 1“'_1
Main frames (R/L) .- & )
Canopy support faﬁﬁﬂﬁm /,:"H 'ﬂ’"
e : e
3% 5% ¢6.5%7.3mm ,_.-*”f M3 Set screw
.- M3 R
Canopy spacer / M31 Emm
EBERE-ERE ’
LA D] =5 Socket screw
o4.Bxopl1x22mm T T R
. W 3x8mm

- -’--
S

Socket screw

B BN E S = .
M 314 mm & M3 S‘::E(:ialtyI
washer
! AFEREE
3% e 8x2mm
M3 Specialty J Lower bearing block
washer . / (MarkB)
WIS FRED Engine mount (R) {-_ e T EEE iR
o 3 @ SR2mm SIEEEG) Bearing | ..

39 3x16x8.5mm

*  Socket button hea
collar screw
HHEBER O ERERS
M 3x10mm

Socket button head scraw f;,

Y EENT R
M3 2Zmm

Socket screw S e Linkage ball A(M3x4)
B R TR - inkage ba
r-.-13>c:8mn:|‘ 3% 4 Bx0 3mm B]EE.-"LI'-‘IQEKQ]
Socket screw Bearing @ 4.7 5x8.68mm
EEA BT N (1R
M 31 0mim M3 Specialty washer 3% Ex2.5mm
Wi o .
& 3% ¢ Bx2mm Tail control arm
4 Frame mounting block B
BEETER
14x12.5xBmm
i ) Linkage ball B(M3x
Socket screw M3 Specialty washer TR 9%3@] ( 3 Collar
M3xBmm & 3% g Bx2mm o3 0d 4x3mm
Fo
3% 4.8 %0, 3mm
Apply alittle amount of T43 thread g%n%le;_"ﬁmn"ng block
lock when fixing a metal part. 14%17 SxBmm
BHENETETAEREETIGHE '

10



Main frame assembly point: ____—— Main shaft
First do not fully tighten the screws of main frames =+ &
and put three bearings through the main shaft to

check if the movements are smooth. The bottom Press two main frames equally.
bracket must be firmly touched the level table top @ @—’/ Fi3 TRm AR T

D

?

(glass surface); please keep the smooth movements 1
on main shaft and level bottom bracket, then slowly CET

tighten the screws. This assembly can help for the
power and flight performance. [ —

- e
s o
S i

i - RS

0T Tk
el il

%gﬁ Mainframe
a Glass surface + 5l

|

lock when fixing a metal part.
BHENE TR ACAERTIIEHE

@ D- @ I:L-l- @ .} Glow plug plate Engine mount(R)

600NB1F | 600NG1 | ,ApplynlittlenmnuntufTilBthread

y ..l y ..l m

Socket screw Socket screw M3 Set screw z}ﬁiﬁ a’l.ﬁ i 5 E(H)

B P =S M 31 Omom e 2 [ TS TR A AR 31 2mim Jd W31 S A Jxdm m xd 39.3x16x8 5mm
M3 Specialty washer \

O O AT
3% ¢ Bx2mm .
S
M3 Washer M3 Washer
YA O e 3x e8xTmm)x2 YA O e 3x ¢ 8x1mm x4
. iy .

Fuel line gromme
FEEEE
&5 2x g 7xe 11xd Bmm

Fuel line grommet
FEFREE
$52x%x ¢ 7xe T xd Bmm

ank guard
Fuel tank 1

CF Bottom bracket
i i (AR

W 2mm

Fueltube

A
p2.9xgd . 5x70mm

\ 600NB?2 \ M3 Set screw— |

M3 Set screw
M3 CE AR
M 3xdmm

M3 LCE AR MIEE O
MM 3x4mm ¥
Socket screw ¢ efximm (
_ Jl EmE !
Lt e ‘[a {;13x12mm '
-“‘-\.__ l“\.\_\_ =
. e Socket screw
. e, iy
. . EmERTUEGH \k ‘
H"xn H“‘*~_Jﬁ-.\-13x10mm ‘ .
.

M3 Washer

h Socket screw  MiFS
‘ ' ETEN ORI AR g 3x g Bxlmm
“a P 3% 2mm
gg%gpe Landing skid
@ 9x310mm e
200x60.25mm

Skid pipe end cap
HREEFEREE

11




600NB4A |

-

© i \
Socket screw
B T TR AR (M 3k 2mm 2

o

Socket head spring screw
[ T E EE R 4xBmm)x2

© (o

Socket button head screw
R E T SIS mm 2

© (m

Socket button head screw
HEE TR A4 xSmm

600NB4B |

-

(0) |

R

M3 Washer
YAEE O 3% o 8x T mom xd

N

M3 Specialtywasher
MASFEEEE Ol ¢ 3x e 8x2mm x4

© [ [ _—

Socket screw
[ L T E R 3l dmm et

(oot

Socket button head

self tapping screw
HEENTEEMEET 3 0mm x4

= -

B T R
M3 2mm

Engine}fk A
SIEEE . /
- h --

: Washer(supplied with 50 engine)
- HIS|EEREM D b

M3 Specialty washer

WIEEED

3 g Bx2mm Socket button head self tapping screw
Receiver mount ?—;iﬁﬁ k%é&l‘ﬁ
F 38 B M3 Specialty washer

MismE o
G3E G Ex2mm

Socket button head self
tapping screw

FHEENEE LR
T3x1 0mm

M3 Specialty washer .-15

YIRS TR \
f3x g Bx2Zmm 0
Socket button head self !
tapping screw G
FHEEMNTEE RS e

T3x1 0Omm

y

. | M3 Specialty
. washer
i MirEREa .
' g3 g B2 mm ] .
ame brace
=2i-NIIE
Socket screw
HEMNT AR
I'-.-13x14mkm GOONB1 E ‘
" Socket screw
HEEN R I
i I 3xEmm '
M3 Washe M3 Specialty washer
HIF 5] MA@ O 3% e8x2mm)xd
3% ¢Bxlmm @
Socket button head self
tapping screw
HEEREE MEETIA 0mm x4
.
Clutch
Lo BEoE
Clutch Lo ©35% 64231 2mm
BO# Lo
p3oxgd42x12mm
M6 Nut(supplied with 50 engine) Engine fan ‘
505 | SRR HiMALR 48 _ P SIER=E
Engine fan cover (L) = | . T
SIERER T Do J
Socket screw Enginefan mount -
HEr R '
M 3x12mm

Washer(supplied

C e9.5% e 1dximm with 50 engine)
, — J05| S M EE D)
) P g%cplfgkgsgfﬁ?w o 9.5 ¢ 1dimm
5 §|ngg£$;;?£1cwer (Rja-"'; M3x12Zmm ‘) - {|Mount the engine
' o Socket button head screw _ - E:s';'_l":r'-'"t on the
o PR TS : or.
D Sy nead sciew Maxmm S ERmELrEaE -
M3xSmm :
S0Engine
505 %

thefixing screw and adjust t!"le carburetor and the
engine are at an angle of 90 (Vertical).

SIEE MR EEHFETRMBILHBENESEEE -

After install the engine intothe model, please loosen

SO0Engine :
J05I % Apply alittle amount of T43 thread
: lock when fixing a metal part.
FRENEEETAEREETIIERE

12




Recommend sanding the marked position as below Fan cover fixing Tip

illustration with a waterproof abrasive paper(#800-1000) B EEETEER
to avoidthe wires of electric partsto be cut.

o amE @ @FB00-1000KwaETE - IWILBS Before fixing the engine fan cover, please use a starter to rotate
the fan and move the fan cover. This is to make sure no any
Waterproof abrasive paper interference, and then secure the fan cover with a fixing screw.

H EEEESEHAE Sy BAPESIEEHER > TROAE S 20
CARElEARE R AR EE 2R -

Switch Mount
BE BRI

Socket button head self Mixture Servo Mount
tapping screw HE AR

o B TP 25 5 AR _ ’
T3x12mm h '

)-_/

13



60ONB1E | i

e m O| © | ® o= O |

Linkage ball A(M3x4) Washer Washer Linkage ball A(T2.6x3.5) Washer
A M2 (4 75xBE8mmI 6 F O ¢5xa7x0.8mm)x2 T ¢3xe 55 3mm)x2 WEAT? a2 50 (a4 75x818mmIx3 FO(eSxe7x0.2mmix2
.

600NB1D |

I ™y
M4 Set screw .
@ Elevator leve - . Metal aileron lever
. |:| M4 F D e

: 8 12 S M 4 xdmm
Bearing .
B G5 e 9x3mm) ¥ 4 Eg?&%?a" A(M3x4) g%ﬂg;gﬁv
- . il AR
|:|: Linkage ball A(T2.6x3.5) o 4.7 5xB.68mm M 3x6mm
s (T2.6x3.3)
; g g 4. 758 . 18mm ) ’
Socket screw ' Washer
' Washer

FEEE T EGEMIEmm ) x 2

M4 Set screw

S
$504Tx0.5mm @) ' ' 3y
3% 05 5x0.3mm

Washer sparefor

| gap adjustment. %)
FEAT A M 4x4 1 s S BiEEERES T Bearing
\ AL R B Sxtm m) x ‘;}"*\\ - o
. f‘ " 5% ¢ 9x3mm
ET : et screw
& ¢ Sxg Tx0.2mm EOMALL
Washer spare for Ly C M4xdm '

ShneEes

;o
eox erx0.2mm

;o
& oxg 7x0.Smm

Aileron lever
TaRHES

asher
Socket screw =4
HEAER @3 g3 .5x0.3mm
M3xEmm

Control shaft

i E)T
it 3% Hamm

Option equipment:
Fuel filter
ERE. NS RN

FUEL TUBE CLIP ILLUSTRATION €% EB5iE

Engine start: Unlockto refuel. : . ;
S| EEED « BB e glqgg%'li :Stggﬂ.ié%%ﬂﬁo stoprefueling.

Fuel tubeclip A
HE A

Option equipment:
3-Way fuel filter
SER:IEAER R

Fuel tube

Fuel tube
ish=3
Fueltubeclip B

HER A

14




600NZ4 |
([

Linkage ball A(M2x3.5)
FREEA (M2x 2. 5) (o d4.75x8.18mm) x B

Socket button head self
tapping screw
FEHEEOEENEHTIN4mm) x12

© i

M2 Nut

M2MTIE xB
e vy

' 600NZ2A |

(@)=l

Ball link

Plastic servo nut

i 1958 x 2 20638 0 B 48
Link ball A(M2x3.5
- 600NZ2 | V2 Nut g AM2x3.5)
MR E &4 758 18mm
F ] UL
Linkage rod(C) Servo
T o 2xdBmm w1

Socket button head self tapping screw

HXEEARAEENWE
T3<14mm :

ic servo nut
| B0

on head self tapping screw

FOEER W

gmim -

3K CF servo plate
3 W TR 2R R A

- | = ) T == T s =" o 3K CF servo plate
- = g = - g Ll TS g o =i 3T IR R
MR ol 2 % I i 2y . - == |3 g

Linkge ball A(M2x3.5)
R, (M2x3.5)
4. 75x8 . 18mm

Linkage rod(C)
Approx. 64mm x 1
R (C)amBdmm x 1

48mm
| - | [ 1] |

15




600NZ2 |

- ™)
OIS | [ 1111 )]

Linkage rod(E)

ERIE) o 253 2mm x 2
OO 1117111

Linkage rod(Q)
ERIG) o 266 T mm x 4

p

| 600NZ2A |

S
o1
== Keep parallel

Ball link L
;254958 x 12 547

Linkage rod(E)
| 600NZ4 ) AR o s v
4 32mm
([ OFS=——==T0r
Linkage ball A(M2x3.5) ¢ 21mm

BEEEA (M2 % 5 (o 4. 75x8.18mm) x 3

@ [II Tail rudder controlrod A

Socket button head self Approx. 216mmx 1

tapping screw - TR 015
I P T B B RAH(T 3% 4mm ) x B FEHES2BISEARA 216mm x 1
@ ﬂ 197 mm

M2 Nut CIT

MALENE x 3

187mm

- J <

X4

S1mm

Servo
1o IE 58

LR i

Linkage ball A(M2x
EAMZ2x3.5)
4. 7ax8.18mm

Linkage ball A(M2x3.5) Sarvo
mEEAM2x3.5) {EIE 53
&4 .75%8.18mm Mut

M2amE




GUONT1 | Bearing Tail boom mount(R)

L1 e EEBEE
. ) Front drive gear assembly
ﬂhﬂﬂﬂb E ) AR 18

g dx g Sxdmm
Socket button head self
tapping screw Front umbrella gear
I T R S T T2xBmm) x 2 P B Y R

21 2x33.6mm

Bearing
B
g e12xg18x4mm

Bearing Socket button head self
B pdx o Y9xdmm) x 2 tapping screw
HEFENEERR

i
T2x8mm -

Hexagonal bolt
ER

Tail boom mount(L)
E EEFEE T

Bearing
L3
g dx g Fxdmm

Bearing

\_ B 12 g 18xdmm) x 2 p

CAUTION
x =
Already assembled by Factory.

Before flying, please check if
the screws are fixed with glue.

SRR T R Ao B ARHE

Umbrella gear case(R)
EEAEEE
e 13 09x e19x52.5mm

Umbrella gear case(L)

I R T B
19 2xe19x52.5mm

amount of T43 thread

n fixing a m etal part.
nEEEAEEREETI GRE

600NT2A |

(© (m © [

Socket button head screw  Socket screw
HERE T AR M3 xEmm ) x 6 (B EEF 7oA R (VB 1 Ornm) % 2

© [

Socket button head screw

Socket screw TS P 7R AR
BB O 1 M 3%
[ BEP 7R BR AR MM 2xSmm) x 2 s e Socket screw
Keh HEM S ERER
ru12xmm
ocket screw &
B T T g
M3x8mm - i, |
Metal plate (R) w""' "
o B 38 5 1 AT
39 5x25xamm [ I
Control arm mounting bolt
B E 12 S E E E

15x7x11 . 6mm
Socket screw

HEEEEREH.,
M 3x10mm

Tail rotor shaft assembly
£ {EE fH niE

Aluminum bolt

M3 Specialty washer . R IR
ISR O '
3% pBx2mm Socket button head screw ¢ 4 98x24mm

HEEBEETERES
M 3xEmm

Metal plate (L)

i B BE S T R AR
39 . 5x25x0 3mm

3K CF Vertical stabilizer
BB THE W

' 600NT2J

17




600NT2B

' 600NT2C |

' 600NT2I |

-

© [ o

Soclket scrow
EEET EGHSMIEnm) x 2

CRIC

Thrust bearing
IERE R S 1 Oxdmm) x 2

Bearing
B pox ¢ 10x4mm) x 2

Washer
T 3 ¢ Bx06mm ) x 2

M4 Set screw
L WAL i ERM A xdmm ) x 1

-
©
Linkage ball A(T2.6x3.5)
WA T2 823 30 ( ¢4 7568 18mm ) x 1

© [

Socket cdlar_screw
[ P SR IR M 3T smm ) w1

O |

Washer
T pIxg 48 3mm)x 2

© [l

Bearing
B 3% g Bx2.5mm) x 2

© []
o

Collar

&C%UT%)N

[ TR RS ISR o 3 4 5xSmm ) x
S —y

Aim tail rotor hub at the concave of tail rotor shaft and fix it,
please apply a little glue on the set screw.

e B! [ ip EE eI MEiEE I - RS0 IDREM R -

Tail rotor
[ TE R 1S

Linkage ball A(T2.6x3.5)

IREEN (T2 . 623.9)
4.7 5x8.18mm

AT

-
([

Collar screw

BREIREIM2xBmm ) x 4
Collar A

FEiFEFEREE e 2 pIxdmm) x 2

Collar B
TSR ED (o 2x p3x3mm ) x 2

© (Iw

Linkage ball A(T2.6x3.5)
TETEEA (T2 . 6x3 500 ¢4 758 18mm ) x 1

© L

Bearing
BRE ¢ Bx ¢ 10x3mm) x 2

© [
Slide shaft
i

O

Collar

Collar
ElEEEESEE
¢3x a4 9x5mm
Washer
1)

Socket collar screw
HE M ERE WS
M3xTamm

| PR B S x | )

Collar screw

FHE TR
M2=Bmm

T type arm
B R AT R

Bearing
B
fBx ¢ T0x3mm

=1}

= Bearing holder
FEWL PR R

=
il HH B B i AR

mEAT2 ax3.m
4 75xE 18mm

L1
g 3% g Bx2.5mm

4»35( 4. 8x0 3mm

OJEEEEIES

When tightening a linkage ball to a plastic part, please nateto use a little
CA glue and tighten it firmly, but not over tightened, or they will strip.
ENEESE M\ BB R E - EROBCARBITER R DEEET - fIiE%aEN

After complete thetail rotor assembly, please checkif it rotates smoothly.
(If not, please properly adjust the part gap.)

ERREEETHEREIERRXEBNERWETIRFZEERESHAR

R REE R

Collar B

EiE 7 ER =B
2% ¢ 3x3Imm

Linkage ball A(T2.6x3.5)

lock when fixing a metal part.

' Apply alittle amount of T43 thread
FRENCERETAERAEETIEBRE

T Socket screw
HEAERE
fM3xamm

Washer
=) 1S

e3x eBx0.6mm

‘ Thrust bearing
o L flag i3 1k

¢ 9% ¢ 10x4mm

AT

Apply gemse onthrust bearing. —
MR e FRES

e

Smaller ID largerlD
Bl g Rl — //
Tail rator holder

ReR=s

Thru=zt bearing || fijat &

ail rotor holder
i Wi

M4 Set screw

MALE =R SR
i dzdmm

Tail rotor holder
FENE W EE

Control link
2 15 T

Collar A

FEiEF R EA
g 2% g3 xdmm

Collar screw
BHEIRE
M 2x8mm

18




Already assembled by factory,

please note to check again.
EiH % FERRLEIT IR -

M3 Nut
MG REIRIE

Torque tube
sy FE @ EER T
Socket screw

HEnR SRS
M3x14mm

Socket screw T <.
HEMNTERRE 7
M3x1 2Zmm e
/,f’ Tail control guide .
e PRI EIE M3 Specialty washer ™

LIK; o 4
3% g Bx2mm

.-"/-
_""Ball link
& EFE
~
.
.
e Tail boom

E=
B2MM - Metal stabilizer

mount {Lower)
AT A MRS EEE (T

ﬁi.(\ .
Tail boom brace

end .
R T iy
Tail boom brace A
EE=EE )
Socket scre )
B SR TR R Tail boom brace end
i 3x8mm B RaeEE
M3 Specialty washer Tail rudder ¢
L o1 3w b d
i 3?: & B2mm AR HEE TR

&1 97 xBSTmm

Tiptofixt

Pleaseapply =
or may causet

j SETMEERNBE 0.

' 600NT2B
O —m ©

Socket collar screw M3 N
EE B S8 44 ((M3H20mm) x 2 MARSEAERNE x 2

When assembling into the tail boom, please
apply some oil on the surface, to make it smooth Sacket collar screw
during the assembling and keep it vertical with P R R

the torque tube for smooth rotation. M 30mm

HEAEENRE - AZHESEEE LR EEENEEPITEE
9 R S o R RN -

3K CF Tail blade
2 ek FENE W

3K CF Horizontal stabilzer

M3 Nut
M 3[F R

assembling, please wrap the tail boom
with a scotch tape (Thickness 0.03~0.05mm)

to avoid the mtmﬂ?.?
e

glueto fix MR148 bearingon the torque tube, avoid CA glue fromthe dust
] stuck. When assembling into the tail boom, please apply some oil and
acking tubeto press thebearing holder of thetorque tube into the tail

ﬁ?%lﬁ!ﬂimt : Eﬂa"ﬁﬁ?‘]iﬂi%{ﬂ'ﬂE%g%%ﬂimﬁ{-ﬁﬁ CEMNEENR  BEEDgRBREAEELE

 600NT1

T EME SR SEE TR EER T
oil Neutral point g‘;ﬂg&hﬁegg“c packing tube
R of torque tube ;o
= D B | i TR <:| Torquetube
CA

i @ 4"_*'\/’//./ s

Socket screw
P T UE R 3l

M3 Nut

Tube f;ont
[ETHT

i I
. Tube end
Bearing i
BRE —> .
Bx ol4xdmm Bearing Trim 5~ 7cm orquetube bearing holder

= 3 ) B S

8 e S - e o 1dxe20.7x13mm

HIMTEEIRIE x 4

k. "y

600NT2JA

" ™,
Socket screw
HEE S EGEM I 4mm ) x 2

© [ [

Socket screw
EEE T EEEMIEBmm) « 2

© |

M3 Specialty washer
MASTEREE O o 3% ¢ 8x2m m)xd




' 600NB1D |

High/Low throttle speed setting
P EREER R E

I:':-..Il Servo horn

Socket screw : N 3 12 7

B EF T AN 31 2Zmm ) x 2

' 600NB1E |

©

Socket button head self Carburetor lever

tapping screw 5 EE et ks
YEHEBEESEEMNESEETIEmm)x2 !

Socket button head self tapping screw

HXEEARAEENWE
T3xBmm

(7

Socket button head self tapping screw ' ¢
4 B TP T S DR A \r
T3x12mm

' 600NB1F |

M3 Specialty washer
MARSEE S O 3% ¢ 8x2mm ) x 2

M3 Specialty washer

MR ED
3N dg Bx2mm

M3 Specialty washer

MIRFRE o

600NT1A | i

-~

"

©

Socket button head self
tapping screw
HTHERSEEMESTIZnm) x12

© || ©  (j-

M3 Specialty washer Socket button head screw
MBS T (o3 a8 2mmix12 = EEEF BRI 3xsmm) x 1
i CAUTION

T =B

Gyro Mount

Linkage rod(C)
Approx. 64mm
& {7 (C )6 4mm

48mm 35mrm

Please assemble the Glinkage rods inside
4 the servo hornsto avoid any interference
/| caused by the canopy.

GO 19 58 TS 13 AR P R o SR D AE O 0k B PR ER

A

S

When tightening a screw to a plastic part, please tighten it firmly, but not
over tightened, or they will strip.

fRanin A EBEELEE - BERNREAT - MARHEDIEEEINES -

Frame mounting bolt

Socke btton he:z

L e

& EE H_— % :_.i:i-;:i-,. . % I

T43

Socket screw

HEA SRR
M3x1Zmm

=T

M 3xSmm

pPINg screw

4,

M3 Specialty washer

WisEEO
f3x pBx2mm

T R

Tail boom fixing screw
E BB T8 i

20



When tightening the main blade fixing screw, please tighten it firmly,
SOONBs | | GDONB'I E I but not over tighten, or it may cause the damage of main blade holder

andresult in danger.
RRETHHEMEIEEERENT BRTURENZMHNESRE  RITEARE -

- N

© [—m

Socket button head self

Socket collar screw

B B U B 4 (V320 mmi) tapping screw
e +EEATTRE RT3 Em m Socket collar screw
@ 3 HEMNTABESH
B M4 %2 Frmm
M3 Mut by
HSIERIE X1 M3 Specialty washer =
. i | MRS EET (g Ix ¢ Bx2mn) k2 )
M4 Set screw
M1 M wd )2
§ I R ( ) e 600 Blade
BO0E HEEL
600NZ2 | 4 Not
MAMTEE G 2
(o) | TV
Linkage rod(D)
TR D HI39Emm x3
- T
@"i‘ ] Anti rotation bracket : | A
. +FRRE W 1
Ball link '
E PG o W) inkage rod(D) '
\ ox. 60.5mm x 3|39.59mm 31.5mm
D) #I60.Srmm x 3 |
Lock collar i
M3 Specialtywashé THETHN -+ Y
Vil s O w10 4 15xTmm

Ixgpax2
0 3% pBx2mm > .5

|

M4 Set screw
M L e

i 4x=dmm
Socket butt
FEEMTA
T3x8mm

HEMNSEHERH
M 3x20mm

21




6.EQUIPMENT INSTALLATION BE&i#icES

e (), T
| h '\‘| q‘h_,;.l.--_'__:".."'--: (

h (‘r\

i
i

EEREmE 2

Receiver
Ee

Hook and Loop Tape(fuzzy)

PG A AR = = |
_.'. st = '--..___‘__ = |

I} IS
H' || |||”|”H""”"|||m||

0l |

Hook and Loop TaPE(hcnke
B 055 (S

Option/ Unnecessary
e uigment_:ﬁegulator controller
SiEiEGELER -

FE T 38

Receiver mount
FE N AR EE

B S R0 50 Muffler

MR ERAIEE

Gyro installatic
FERREIE 1

Gyroinstallation 2
FEEREE 2

Option equipment:

Gyro Mount
7o - [ R EE

Receiver
EI

Hook and Loop Tape
B i

Receiver mount
1= IR

Gyro controller
B U 3 1 123

ook and Loop Tape
B0 A

22



Tail rudder contral rod A
Approx. 216mm x 1

FEDFEMEL C16mm oy L
9T
1 L ] L L]

@2 @
T i

| '|Illlllllllﬂﬂll___!§

e
-
.
| ]
-

[ A}
L]

abd

Linkage rod{GQ)

Approx. 80mm x 4
HEH&0mm x 4

Slmm ! !
I 1 ]

(2%

‘ S1mim "'

Canopy
o R

Canopy clip
MET

Socket button head self

tapping screw
BT BE TR
TAKEMmM

Wedge under Landing skid Completely. /

Landing skid nut
[ 5= 30 I

WERL. RS S <7 K5 Q::f(:* /_/
S




\

)

Gyro installation 2

IR NS 2

stallation 1
=l

Receiver

01 = ezl . 3 i )
TR T, . i —

24

1NN {RTITE - - —
__m.
i)
il
n
D
&E Rudder control rod B
ﬁ Approx. 676mmx 1
o B4 198 676mn X |
7_J_ B57mm
N I
0 S50 Muffler 5 < E47mm
—” 7 I 1D IMRERNEE 2% o 42500m m
A Battery of receiver
x 12138 S /
= Option / Unnecessary
0 ey ipment:Regulator controller HITEC - FUTABA 7CH receiver wirin JR 7CH receiver wiring (Battery of receiver
= TEiE 3812 W38 HITEC. FUTABA 7CHIZWRREER T BB JR 7CHEWESE R T EE 4.8~ 5.8V .
”__ Ail Throttl : Tmﬁmmﬁ% 4.8~5.8V
eron r =] a ¥ g
— ﬁmm_nﬂ =k % mm__u_ﬂ,__m_ um»aﬂou - Battery
- Bt
P Elevator * Aileron - p—8 MHW
a1 FrEme Ol kaez rE/ER  plLke : o
11 cHo .._H*u cHz (ke — cna
M Throttle - T m_ntﬂoq T — M_M._ma
o P e T ==
— 7 channel
U i receiver
Rucdder . 0 ” | Gyro | T ENE W
(o} RER el 5 i RS
LLl (CHS) (CH7)
Gain channel wire Gain channel wir

O e TEE BERERLS T BERERNS
— itc ] N e
04 IR 2 *_. 9.7
T
R 7-Channel Receiver is adequate for the requirements of the T-REX heli. 7-Channd Receaiver is adequate for the requirements of the T-REX heli.
I You will need the following channels at a minimum: Throttle, Rudder, You will need the following channels at a minimum: Throttle, Rudder,
L Elevator, Alleron, and especially Pitch(CHE) and Gyro(CHS) controls. Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.

. CENFRIEIAE CEFEE [-RENER EFMAVEETK [ TP - Hafe - FlEh - CENFRIEIRE CEFE | -REGERE SWAE T I TP - SEf - w._._mam :
(0)] Bl MEESRENEN - TRolL HE Eie RIS SR AR A0 Pe iR (CHo) R (CHa) - Bl FEAIEN - Mol LI EE RS 5 SR R0 e &5 (AUX 2) BeR iR (AU




10.SERVO SETTING AND ADJUSTMENT @iz eagizE AULIGN I//

To set this option is to turn on the transmitter and connect to BEC power.
IR E R i BE S8 il S - 8 CBECEIRENT I TERIE -

JR Transmitter/Servo

JRE T 2551 [ERAR2E R (R

Positions of CH2 - CHBE are exchangeable, After assembling
as photo (Note:Set the transmitter under CCPM 120 degrees
mode), pull throttle stick (pitch) upward. f one swashplate
servo (or two servos) moves downward, adjust reverse switch
(REV) on thetransmitter to make it moves upward. If three servo
move downward, adjust the travel value (+-) of SWASH CH& on
the transmitter to make them move upward. When the actions

- et o o ¢ = i . e of Alleron and Elevator are opposite, adjust travel values of
Pitch:CH6|. Aileron:CH2 " “=}Z) =254 L% L T N &l SWASH CH2 and CH3.

HEE:C6 | BUBCR : - G | |l . CHB » EER S GRS BRERC ;
: ._ S T B DS A SRR b

FET 808 + 3F e 20 380015 808 B (RFV) IR B8FE |+ BB R
BEERTEL EaEsmE i CoERdieE . Bk
BEEd LTS SRS ARG - BRsE S 0703
== s

Alleron:CH2 |
BlE:CHP

FUTABAMHITEC Transmitter/Servo
FUTABA/HITECEE =23 Hi1ME (SRR 25 Bil{F:

Positions of CH1 - CHE are
as photo (Mote:Set the
mode), pull throttle stick

angeable, After assembling
under CCPM 120 degrees
pward. If one swashplate
sarvo (or two servos) move d, adjust reverse switch
(REV) o itter to m 25 upward. If three servo
move e tra +-} of SWASH CHE on

11 d. When the actions
travel values of

Aileron:CH1 |
&l 3 :CHI

Pitch:CH6 | | Aileron:CH1 -~ —=leisd LY =G i - .,
feb 16 | QUG ANy 3l s ~ B 1 5 ORI PR8I A CCPY 120
L4 ) 2 (0 tch) i [HE - B REIREE BI0E
' s A
i L i TiEE YT
TR BB R Sy (11 (2

a4 W
11.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING feRERERPUERERE AL IGIN I//

Recommend to choose Head L¢ 2 for Gyro and t evolution mixing(RVIVIX) mode on the transmitter, then set the
gain switch on the transmitter a o to Hez K.mode. The gain setting is about 70%, and after transmitter setting,
connect to BEC ork on re ote: When turn on BEC power, please do not touch tail rudder stick
and the helicopt 3 SE ail servo arm and tail servo at a right angle(90 degrees), tail pitch assembly
must be correct e travel of tail rotor shaft for standard neutral setting.

(04 0535 15 - 32 iR = - R NIEELEERAREELER  TRENE LONERERREE SRR 6
SRR e RO Bt B e Ty
5 30 00 615 58 PR P B . 28 40 55, 00 e 34 12 A I (R 1 e W1 12 40 CDIED (8 » 20 7018 48 e P 11 Bo 3 -

Lal

| TAIL NEUTRAL SE W | | HEAD LOCK DIRECTION SETTING OF GYRO [P /0 i |
After setting Hez ode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail

pitch assembly i5as photo. If the tail pitch assembly is not at the neutral counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
[FREEEEREQHEEE PIIchERIELEEELE - 52 PilchiZREFED the gyro to"REVERSE".

FFRERERRISROREREL - [EEEREIORR  ETERIRGEED  SaREEIERE

L REEHFDBEEEE L BENQ BEREEL -

Tail servo horn
2 {oliE S

Middle tail g

%itch assembly.
PitchiEEHIEE

Tail moving direction

EREELE

Trim direction for

tail servo horn.
EOEEIEESE

Tail case set
=t

25



12.PITCH AND THROTTLE SETTING ZieRz5E=BPIRE AULIGN I//

GENERAL FLIGHT —gR{Fi&5
GENERAL FLIGHT
—HE R TETL
Throttle Pitch
s ol i
5| e HO
0t = " 4 E0%
= o -

- — et 1 Lo = == B0%Howering o
Stick ppsrtnn at hthhmﬂle1ED?e’quﬂch+1D 3 B FRR +9
AR EE BP9 00%/ Pitch+10°

2 40%
1 O e 0~-2
100%
BO%
60%
- 40%
Stick position at Hovering/Throttle 60% Pitch+5°
IR 2R GBPY60%/ P itch+h”

A
Stick position at low/Throttle 0%/ Pitch0~ -2°
AR BPY0%/ Piteh (-7

3D FLIGHT 3DiEE RITIED, | IDLE 1:SPORT FLIGHT |

Throttle Pitch
HHFS Bib
i} 100% +10~+17
4 75%
3 B0% +3
2 (v
i Tk 5
100% f-----==mmmmmmmmmmmmcemmeeee .
16 A i
T0% i i
69% [-——= ! -
60% T
|' i | i
1 2 3 4 0]
Throttle Curve(Simple Astobatic Flight)
Zrhfe TRT HFSERE
: m | IDLE 2:3D FLIGHT |
Stick position at middle/Throttle 83%/Pitch 0° Throtlle Piich
B2 OE GBPI60R-65%/ Piteh OF i) e ¥Reb
. 100% High
'&-1 0% 10068
f0%~65% Midde
2 — = 3 BB o
1 ey 40~ 47
sl =" ] 100%
o, | Oy sy
Stick position at low/Throttle ?D'ﬂ-’qipitch—ml 49
IR ER BP9 006/ Pitch-10--12 60%— 65%

1.Aitch range: Approx.t14 degrees. i
2.1f the pitch is set too high, it may cause motor overload. !
j

NN | gmes i ton @iTIRI L
2 BT « OA BN S A - |
i 2 3 4

Throttle Curee(30 Flight)
FERITRETUBPISE




13.GOVERNOR INSTRUCTION MANUAL =&#ziERRE

FeaturesIJgE:G 0A

1.Compact design, easy use, simple setting with great speed control performance.

2.Speed resolution: 0. 1RPM

3.Speed stability accuracy: within 1% (Steady State)
4.Not apply to S9251 - S9256 and other 760 ;s servos.

1. 1_51#*15}3&{15%% ITREMNEE  DEEBENTERER -

i

MrEOD. 1 RPM
I%E BLA (steady state) -
S92h1 ~ SOZ2h6% 760 usial B as -

[get

A3

Iimi?mi’%awl
Eﬂﬂﬁﬁﬁ

Specifications E RE /A

1.0Operating voltage:DC4.5V-6V
2.Consumption current:<20mA@4.8V

3.Direct detection of engine rotation speed
4.Speed control range: 10500~21000RPM
5.Servo RWM output pulse width: 1~2ms,

not apply to S9251,59256,other 760, s servos.
6.0perating temperature range:-20°C~85C

7 .0perating moisture range:0%~95%
8.Case size(body):28.5x26. 2x9mm
9.Signal wire length:160mm
10.Sensor wire length:250mm
11.Weight:10g(including wires)
12.Accessories: Magnet x2pcs

Screw (T2.6x6) x2pcs

Sensor Nut x 1pc
Instruction Z & {FEFHRA

N pole faces up
NiESH -

 SHleR -

Engine fan
EE

#1n urder tob

S pole faces up

111rntt|e servo

i e 1|
‘ Sensor }7 .
iR s Throttle CH1
P9 CH2
Indicating light - — gng
Red Governor OFF CHS
Green: Governor O Aux CH&
;l‘-%:'%'}f}i;liﬁ —T—— AUX
®EE Throttle travel setting Receiver
mMTIEEES (7 Channel or more)
TENELL i EE
1. T{EER/:DC 4.5V-6V -
2 HFEEM:-<20mARL.BY -
I EERISIEER -
A EZFGEE:10500~21000RPM -
b {5l A ZBPWMER o3 B1-2ms » AE A S9251 ~ S92065 760 1 sial A 28 -
6. T{EREGEE-20CT-85C -
.

T{EREGEE: 0%~95% -
ARNRR T:28.5x26. 2x9mm -
GASRARER: 160mm -

10. B EREER K 200mm -
11.E8: 109 (EFRHA) -

12 .BoiF: SR BRI 2pcs -
FEBEAAEER

o oo

gnets on the mounting hole of the engine fan with CA glue or R48 glue, the north pole of one
i the north pole of the other magnet faces down.

Fig.2

NOTE: Magne rmly secured. If the magnet falls from the engine fan during the flight, the governor will automatically

cut out the sp
2.See Fig. 2, ins

he sensor on the main frame, and check if any interference caused by the engine fan.

3.Before connecting to the governoil, first please check the rotation direction (clockwise/anti-clockwise) of throttle servo and travel

range are correct.

4.Choose an un-used switch for governor ON/OFF switch. Connect the yellow sign wire of the governor to the receiver's channel.

Then connect the governor to the power and make sure that turning on the switch is for Governor ON and off is for Governor OFF
(Green LED ight is governor ON mode, and Red LED light is governor OFF mode)

5.When connecting the governor to the power, LED light is on. When the magnet is lapped over the sensor, the LED light will be off.
(If the LED isn't off, please check the polarity of the magnet and check if the wire is well connected and check for the distance

between the sensor and the magnet.)

6.Adjustment of throttle travel: First place the throttle stick at the lowest position, and then turn on the transmitter. After that turn

on the receiver. When the LED light is on, press "Throttle Travel Setting" button on the governor for 3 seconds. While the LED
light flash, please place the throttle stick at the highest position. Then the LED light will be off and later be on again, it means

the setting is completed.

NOTE: Do not run the engine before completing the throttle limit setting, to avoid the throttle travel error or servo reversion.
7 .When normal, the throttle curve is straight (0%/50%/100%). When ldle, the throttle curve cannot be lower than 50%. When the

governor fails, it will go back to the governor OFF mode. Therefore, even though you have installed the governof, the throttle
curve of transmitter must be set as regular setting.

8.Two conditions- Governor will be enabled:

(1) Turn on the governor switch, and LED light is green. (2)Throttle position >30%; and more.

9. When the governor turns on, the rotation speed of the engine is controlled by the ATV (%) which is the channel chosen on the

4" step. The following chart is ATV setting and engine rotation speed for Futaba and JR transmitters. The rotation speed of main
blade is converted according to the engine ratio of original helicopter.

27




13.GOVERNOR INSTRUCTION MANUAL =&#ziERRE ALIGN I//

Q08 — 5oi8 35 % FE RS — B N AB3 - (PERSME AN - —FEN BT » LICASRIBES B 113/ S AL IE BRI M L -
SOTH WS AR - BRI DHETHRE « SR BI8E DI BRIDEE -
2 NB BT OE RS ERASZEREIRLE - TRE R SRERE LTS OER -
3EBEREN  LEEHFIEREEUBRAMTERSERE -
1R BN E CREROEENE - (ERERRETRADREN  THCRBNELARREIENE - HELHROEE  BEET
W8 1E T WIREBEILANR - LT SRR RER - REBFERER (RERRREERSE COLIDARIE - FERERLEDRLE -
S EERELBEE LA SUSSM0RESE  LEDBIEF -

(MLEDKIRH, > B AWAEI LD iR REBEREDILE - WIS RHHEHESERE )
6.5BPSTIRAVAME ¢ SeiSmPIB RIESIE - SRHBERITE - B ENINEIR - BLEDRREE TESE LORER=DE - HEHLED
oS - EE I OPIRISHI BRSBTS BB OBLRALENSE  NRNBEIEE -

ST RE T EREMPY TR BN 2838 - UEHPI TR RN R ERREREZE -
7.5PS EBKRTENOrMa 165 BB (0%/50%7100%) » 1d1emPItl RBES R ERD0% A BEZEERS - BRI BPIBEDERBE
MERRBE - DAY TRELHEE BOEERES -
3. iR BAVE MR IE: (1) R S2ROR0R0EY - LEDSIARIE - (2)5mPI(E >304L L -
0. MEEER AN - 3IENEEATAES IR EEENTIZEATY) S 06 Ft T4 » T RBFULabaRIRER BATVER TiEES)
S HEA N EE L RNERAKRBES #03 SELRE -

FUTABA PCM 1024Z FUTABA T14MZ JR PCM10S&9X
ATV T-REX 600NSP T-REX 600NSP T-REX 600NSP
10% 10500 1235 1235
20% 10500 1235 1235
30% 12000 1412 1235
40% 13700 1612 11200 1318
50% 1565 12400 1459
60% 1712 13600 1581
70% 15800 1859 14850 1747
80% 17100 2012 16000 1882
90% 2470 18340 2158 17200 2024
100% 2470 19700 2318 18450 2171
110% 21000 2470 20860 2454 19640 2311
120% 21000 2470 21000 2470 20760 2442
130% 21000 2470 21000 2470 21000 2470
140% 21000 2470 21000 2470 21000 2470
150% 21000 2470 21000 2470 21000 2470

NOTE: Ifthe LED light is off, please check if the magnet is lapped overthe sensor. Please turn the magnet position

_ of engine fanto let the LED light on. ) o
EEMHEERRE SR BUREHBAREARES  SHYPEARWHLE - FenERE -

28




14.2 IN 1 VOLTAGE REGULATOR INSTRUCTION MANUAL E1BESZLERRE ALIGN I//

Features 8555 65

1.Due to the unique 2 in 1 design, the regulator's functions provide power to the receiver, servos, and the internal glow plug
ignition system that does not require you to remove the clip lead.

2. The linear regulator design results in no interference to the receiver. The required input power may only consist of a 2 cell
Li-ion or a Li-Poly battery.

3.When the integrated power switch is moved to the on position, the voltage indicating LED's and ignition indicating LED's wiill
illuminate displaying thestatus of the battery voltage, and of the plug ignition function.

1. ﬁﬁjg T%UT ﬂ?g%fﬁ (B% ELL%EUE{F"EE :ﬁlﬁéﬂﬁﬁﬂﬁﬁﬁﬁﬂ HEE‘E Emlﬂﬁ”ﬂ E@%BE%HAEEE%:FEE;%A&%EM | Eﬁ/ﬁﬂﬁﬁﬁﬁ?@%ﬁﬁ}ﬁﬁ%m@m FER
2. A% 5 i-iongiLi-PolvyE A% 5 = =

terminal.
1, EMENE R @M

| Voltage indicating light

Specifications & @ 18/ & {4+ _EETE
1.Input Voltage: DC 7.4V 2 cell Lithium or Li-Poly battery “e"o':agr'l‘:{ifht -
2.0utput Voltage: DC 5.8V(BEC)/1.5V(Glow Plug) Green Iighi -
3.Max. Continuous Current: 6A Green |igﬁt %;E
4.Weight: 53.5g (including wires) + Green light 512
5.Regulator size: 80x30x13.3mm

Control board size: 35x24x10mm ?EE T

lﬁﬁ?\\\%g D[: T‘ﬂ'..,l ECELLEE% . Ignl‘h-:-nln:lmab:-r
2 BB 0C 5.8V (BEC) /1.5V (Glow P1ug) Connect Negative port to the ?
2 B K B BB 6% 1 outer case of the engine. =
4. E8:53.50 (SR g N
H. R :EEEEEEB0x30x13. 3mm - Z

o #m35x 24 x10mm

ALIGN
2 IN 1 Voltage Rec w
L P N E H [ ]
[ |
7.4V 190 | \
Instruction 23 AR _- - 2gula s

Receiver and Servo Voltage Regulating Functions:

1.The Auto-detecting voltage LED's will display a series of lights urned on. . ight array is illuminated then
the battery is fully charged.When the voltage drops below 7 three gre il off. USE CAUTION: Once the
green lights are no longer illuminated the battery use S| ght. When only the single red LED is Iit,
DO NOT ATTEMPT TO OPERATE THE MODEL Th s bee drai 00 low, and must be recharged before its

next use.
2.1t is imp ortant to note that not all servos are desig - 5, such as Futaba servo models 9241, 9251, 9253,
9254, 9255, 9256 and other digital s andling 6V. Please check with the manufacturing specifications

of the servo before attempting ine voltage Step-Down may be purchased and is recommended
for use between the gyro and t are not designed to handle 6V. Please note that some servos
are designed for runming i ge step-down.

B3R E AR LR
1. +ExRETEYE:

5 N BTN ESEFREMET . EROEEREEET. 0V CRRGIRE - g%
FER e TANAE WERERALIBIF R NIt yEEAE » FESBEFE |

2. B BDiEIAR 30 | 241 §255.9256% » BRGNS SRS HIRMSHIE R MEIE - FTLUBALREIR GR35 5M0%b. 1V
[k B SFEE 28 S0 . VRS Moo QN ES IR IR SR S TO Vi A\ BD (@RS R A R R 2 -

Glow Plug Igniti¢

1.Start by conne es using the included diagram as a reference. Once completed connect the battery and move the
power switch position. Depress the "START" button on the control board. The green and the orange lights will
illuminate. W his happens the glow plug is being ignited for a period of 15 seconds. After 15 seconds, the control board
will stop igniting the glow plug. If the engine has not yet been started, the process can be repeated by simply repressing the
"START" button. The Ignition system is designed to automatically shut off once the engine starts running. To ensure that the
system is operating properly, check to make sure that the orange and green lights have shut off once the engine starts running.
In the event that the lights are still illuminated once the engine is running, it may be necessary to remove the lead clip from the
engine.

2.If the orange light is not illuminated after pressing "START" then this means that the glow plug is not being ignited. Please
check to see if the element of the glow plug has burned out, or if the lead clip is not properly connected to the glow plug.

3.If the Glow plug is short-circuited or the lead dip has contacted the outer case of the engine, the red (SHORT) light will be
illuminated approx. 1 second after pressing the "START" button. If the "SHORT" light illuminates the system will automatically
shut off the power to the output leads.

NEZEESNEEEN !

1 kK ERT BB o RE - FIEEIRER - EEIL T HAIESER LAY START 5 » R NETIBIRISEEIEE N RE R NEECEREND »
SN AR50 - 15REE SRR - WREAZNELNGE » RIBHE —2ZU START 8 : IR ANE S EERERS » PTLISI#EE)E - E0Ee - iRedis
TS HR15W @IS, - B NERIERIZBIF -

2. BT START 805 » IBIBARSE » RTNEEREREN  BRENSENNEESTHBIEE » NSBTKEERENBREME L -

UK NEZBFF Ipm RS ( EIRER ) B5INREARS - ST START 3 - 16 (SHORD BRI Bt - 1@ BRI EEEIRREIEREL
BEENEEEDERNGEMRLES ERTSIE'NAE -

NOTE: Please use double-sided foam tape or hook & loop tap to fix the regulator on the helicopter. Please do not tighten the
wires of regulator hard to avoid the wires loose or broken caused by the vibration during the operation of the helicopter.

T AERRR RPN EEREEFRETE - RESHNSHKREF/INESERE - DR EFRESFRRSSHIEIEFRRENR -

29



15.FLIGHT ADJUSTMENT AND SETTING #R{TaeR%a®E

Please practice simulation flight before real flying {73555 5t 3 B ISR RIT

A safe and effective practice method is to use the transmitter flying on the

computer through simulator software sold on the market. Do a simulation flight

until you familiarize your fingers with the movements of the rudders, and keep

practicing until the fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the
tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below illustration) and repeat practicing
“Throttle high/low", "Aileron left/right", "Rudder left/right", and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the
fingers move naturally when you hear operation orders being call out.

CESEREFESEEEERRTA - MEFBRT - B/uETSRERRTHIERE - —&R

B - BZTHIRE LT - IEBEMEWR SEUREENE - LIERssr Sk CRERT - WSS

BHmeER - WARBEE - BFFHETY MFEREHISBEIER B -

1. {38 FBITEZ2IE DT (RS [RRIRAGAARE)  TiSEFMEEN#EED -

2 IRBEREERBNSER SIERRIEATIWTR) - TREEZ B S/E - 8/8BA/6

FEfeE] R RO B G ERIENT -
JRBRITNFEEERE  BEVFEB I AFTR » FlEEENBESRIESHE)2H -

Rotate right
HE)

——>

Fly backward
Forward rotate , backwarc;";gt“ate
BIEA =&l
Tur%%ght D
s
Turn left
T hiE U
I

30



Flight adjustment and notice for beginners {2752 E3T *When arriving at the flying field.

*EHEERTIE

(C)Check if the screws are firmly tightened.
(C)Check if the transmitter and receivers are fully charged.

OB RER-RHESEE?
OBNBAENRTHES T -

A\ CAUTION - MELA N NRNE MFL YA & o iUl o LN Kb
T B

If there are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency you are using.
Frequency interference can cause your model, or other models to crash and increase the risk of danger.

BRIERTZEEMEZNRE - SSEDMOMANER - WEHMAITIEZEEER - BRIERTEM TRSHZM A B AR -

Engine start preparation 5|2 E)1ZE5]%E (i

Separate the fuel tube and the joint and start to refuel. Please be careful to avoid the dust entering the tube. When the fuel
tank is full, please stop refueling and reconnect the tube and the joint.

iHERE R R - RIS - FIWESNEMRDENEFTA - EBfEEm  HiF LMl BREFAERES -

Fuel filter
hEiaEE

Refueling pipe
nHeE

Fuel tube clip
BEER

AC%UT;H

EBHEERS

First check to make sure no one else is operating on the same
frequency. Then place the throttle stick at lowest position anc
turn on the transmitter.

Eﬁﬁ%ﬁgﬁiﬁﬁﬁ@*ﬁﬁﬁ%%@ﬁﬁ » INR TR 385
FHEENERS -

Engine needle

Ik E3E
For anew engine, recommend closing the needle valve
completely first, and then open the needle valve 1.5
turns for running-in during the first 3 flights. After the
first 3 flights, see the flight conditions to adjust the
engine to higher speed,recommend closing the needle
valveto 1.25 turns.(Please refer to the original

miﬁ \
-'- I q
AT -

Check if the tle = lowest position instruction manual of the engine for more detail.)
e ebock I o 1 Y Now sooed, RS S| BRAIBRAYTI S mE MR - LUERIE] 1/ BEH
FE 0 PYIE H Sli= 0T WA= z :3;§|$me3§54@§ . SIMESHRIT - 3ZNRITLIE - ORRITANEERSSIFEE -
o T g = TR TE Rl ERUARLTAEHI] 1/48 - GFEREFSERERRED)
> &cnmmu If the engine speed and the temperature are
ethod WwE e + = | too high, it will seriously affect the engine life.
e 2] lmun BT ESERELE3EE -

Glow plug

Method 1
A —

Method 2
A

Power switch
HFEH

[iner o off PC board

p BEAIP
ALEN
2 IN 1Regulator
2 TN 1BECHE R3S )
7.4V 1900mAh Li-Po Receiver
e Battery for Regulator -0 1.5V Battery for glow plug
EREEAT A 1500man Li-FoRih 1OCRE SRR

31




Engine start and stop S|[E&EEEF)E N

1.Connect the battery to the starter and check the rotation direction. Insert the starter shaft into the starter completely.

2.Tightly hold the main rotor head, and insert the starter shaft into the starter coupling. Then turn the starter to start the
engine.

3.When the engine starts, stop the starter and remove it from the starter coupling. Please keep holding the main rotor head
tightly.

4.Hold the main rotor head tightly, and turn off the power of glow plug or remove the power.

5.Still hold the main rotor head tightly, turn throttle tim at the lowest position, and keeping engine in lowest regular running.

6. If you want to stop the engine, please set the throttle trim (beside the throttle stick) at the lowest position. If the engine
cannot stop, please put the Fuel Clip into lock position to stopping refueling.

bk i e e L

LRl K i
1 1 g ! N JEJ 2

RN @Iﬁg@%*%ﬁﬁﬁgmﬁﬁﬂaf|§ﬁﬁﬁﬁﬁ%LFE%Eﬁn e - ‘

5. ARSIV B » RS P S AP P MR BERIER O : WEoSNE AL - B HEI R - BEBRALE -

<

i o

BV LiPo 2500mAh Starter Battery
1-14.8V Li-Po 2500nAhBEEEN &SR

Main rotor adjus

&CAUTION

B

Tracking adjus i . 5, 50 please keep away from the helicopter at a distance of at least 10m.
BEENMIEDE AR DU R B RE

d piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
slowly and stop just before the helicopter lifts-off ground. Look at the spinning

blades from t de of the helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade

is higher or lower than the other blade, adjust the tracking immediately.
4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).

| R — S TR 6 LEBELBENE LT | e En
X i %%%%@ET B ABE iRy -

S CREn Bh R s LA e e S RRARSREES "W RS - AYATIBEND
LB ) B WO (BARS A ) - BI8 () AR (R MEE SRR -

A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or
shorten linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or
lengthen linkage rod (C) for slight pitch trim.

A. IR EENF SN MR TIRIE (PITCH) BA - FEEER W IEE - REES/ ) OIRIEMTAER - BTSSR () BLE -

B. le R BE)FREIIe) e R RERR (PITCH) B/ » FERITER (WIZLE - HFEE/) \BIRIEMEET - FFREER (O ZLE -

&C{EUTIEH

- Color mark Si27iECH7H) H1EH
Incorrect tracking may cause vibrations. Please repeat adjusting the tracking =
to make sure the rotor is correctly aligned. After tracking adjustment, please % —

check the pitch angle is approx. 5° when hovering. D T i S

\FIERUIE I ESERE) - S5 N2 RO - (FHEMEENIIAEEERE -
%ﬁ%ﬁ% ’ %uﬁ — FMPItchBE et BRI 5iE

1.Before adjust
2.Raise the thrc

32



FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #&MRTi¥ME T

AE'E"

“/Make sure that no one or obstructions in the vicinity. S d . v 10 ' di .
“’'¥ou must first practice hovering for flying safety. ["f]b;?:j :I::“h e;zz;::mate y Pm diagonally
This is a basu:_fllgl'!t at_:tlu_::n. (Hmrenng_means keeping O30S » EISTEE SIS TS 10AR -
the helicopter in mid air in a fixed position)

Beginner may install a training landing

O ZALT NG 2 0
L%%%%%% B ﬂ?ﬁﬁﬁnﬁgg%ﬁﬁ SR TENERNERE gear to avoid any crash caused by
(5E: EF @RS OIHRISEELSE) - offset effect while landing.

BB ST W T RSB
RS ER RS RBE N TR
BERIES -

STEP 1 THROTTLE CONTROL PRACTICE ;{HFS#EH ks

Mode 2

(©'When the helicopter begins to lift-off the ground,
slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throttle smoothly.

OB EFHERIORENET » 118 PR AR °
%Eﬁ%ﬁ%ﬁt@tﬁﬁ?ﬁ@ﬂ%ﬁ%ﬁ%@ﬂ@

STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE 5| #7072 H 423

Mode 1 Mode 2

e

1.Raise the throttle stick slowly.
2.Move the helicopter in any direction back, fe
left and right, slowly move the aileron
sticks in the opposite direction to to
original position.

L JE:
ij 1 IBIETHEHPIIRE -

R

. g

i
©If the nose of the helicopter moves, please lower t pter. Then move your position diagonally behind
the helicopter 10m and continue practicing.
(©If the helicopter flies too far away fiom you, please la Jicof bve your position behind 10m and continue practicing.
OZB 7 BMRRISE - AEHD OSSN - AL Cf SEIIERTT | OARFERIEER -
ORI E =AM ITAE » 38,5 TR EF 1048 g RS -

STEP 3 RUDD wE

1.Slowly raise
2.Move the no
move the ru
original posi
1 ISIEFHIEMPT
2 T E TR
RAMUE -
STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on /
the ground and practice within the circle to increase your accuracy.

SRS stepl-3 EEMNE T @ T CEBEBE LT EEEBEENRER 1
17 » USIITREEERE - \

@ You can draw a smaller circle when you get more familiar with the actions. N e EIEER oy

OBITEMBIRRIERF » (FILIES ) NEE

STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE V##E S o QflEEshe

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then repeat the Step1 to 4 by standing right in front of the helicopter.
EMRSstep] ABWENGES @ IGEEYEFBHME I EE®RStepl -4 - 248 » IGTEE

o
b i

eft, and then slowly
direction to fly back to its

[21E R OB ELOMER I ES RO

33




ADJUSTMENT OF EACH TRIM R {7E){ErFE

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to comrect the action if the
helicopter leans in a different direction.

EIEHHIEBPIER - EEFRHINRFINER - SEFRIELARLO -

1.Adjustment of rudder trim 2 SO fE R
Just before the helicopter lift-off, the nose

lean left/right...

When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.
FES RS RRE - %Eiﬁ?ﬂaﬁl‘]ﬁ@

OGRS - MO
QiR - HJEFJEEE%E'

2.Adjustm ent of elevator trim 5 H 0178
Just before the helicopter lift-off, the nose
lean forward/backward...

When leans forward, adjust the trim down.

When leans backward, adjust the trim up.

LB FHEIEZEMRT » #mFAR/2 D 0ORE...
O RIREE » [HEE0 T -
[O#% R0 - IO LHEE -

3.Adjustment of Aileron trim FE 5| &5
Just before the helicopter lift-off, the body

lean left/right...

When leans right, adjust the trim to left side.

When leans left, adjust the trim to right side.
TEﬁﬁEEHﬁﬁﬁ %Eﬁﬁiﬂﬁﬁﬂﬁ%

Eﬁgg ﬂﬁﬂﬁﬂﬁ%

TROUBLE SHOOTING DURING FLIGHT 0{@H:FF7

Mode 1

Blade Trackin

alfE A MEHE IEED(E

Mode 2

Forward b o Backward
EQEES =

Way to deal
FIR

een done.

stment of pitch rod has not Adjust the length of linkage rod(A)—Regular trim

Adjust the length of linkage rod(C)—Slight trim

PITCHEISE E IR R JEEI2 (A) BE —— R
HEEERERETYE S () B/ —E
 Pitch of main blade is high.  Lower the pitch about 4~ 5 during hovering(The

* FHEREP [ TCHIES

* Throttle curve is too low during * FHEP 1LChFHEP 1t ch#Da-5 (SHEDT e MR #3%0 1 600RPM)

rotation should be about 1,600rpm during hovering).

(SR T HPI0S EEEE ORI -

hovering. * Heighten the throttle curve during hovering.
. ) *1-?5?%&;@33&%?;@@ * S = HERGHP I HhiR
Durlng!Hmren
ih High rntgtion of the rctor # Pitch of main blade is low. * Adiust the pitch rod {A) (The rotation should be
e SRS R S * EHEEEPITCHEE _ about 1,600rpm during hovering).
% Throttle curve is too high during A IRGEE (A (SRS FIEEIE A S A00REM
hovering. + Lower the throttle curve during hovering.
*%E’E%E;EEFEE%E;EE e FEHE S DERL P IR
The tail leans to one side during #* Failure setting of tail neutral point. | s Reset tail neutral point.
hovering, or when trim the rudder and | * EPIHEENE _ *EREPUH
return to the neutral, the tail lags and +* The sensitivity of the gyro is low. * Increase the sensitivity.
cannot sta'; in a control pGSItImTjI"]FH'E * PSRRI ERE * IR
ZhElFEROE 2R g ]
I@EEJEIJH%EH% Eﬁﬁgﬁg i
the gyro
PEIREREE
The tail wags left and right during flight | The sensitivity of the gyro is high. Decrease the sensitivity.
at hovering or full speed. [EeRER R RS [EEE

#:1f the problem is still there even after tried above, stop flying and contact with your seller.
MTEMGELA LR EE - (DREENESIFRE - BIEHZELE R T &SR -

34




16.PART NAMES AND OPTIONAL PART LIST Sa3i=+asaEm iRt

35



No. Code No. Name Specification Quantity Remarks
H60001-1 |Thrust Bearing /11 #f Bl 5 1
50H009 Thrust bearing |C¥EE | o E6x g 14¢5mm 2

2 50H008-1 Spindle bearing spacer S sEE | o 10xg 13.8<0.Amm 4
[ | H60002 |Beanng/®@m% | 11 1 1
3 50HMR148Z7 | Bearing 595 | o 8x ¢ 14x4mm 4
Metal Main Rotor Holder /58 = iiF B B3R EE§E 1
4 50NHO07 Metal main rotor holder T B e 3 AT 2
5 50H010 Collar STETIEHEEERHE [ ¢ ¢ 6xe D41.2mm 2
& 50MHODE Linkage ball F(M3.5x4) TFOBF (M3.5xd | ¢4 7520 25mm 2
7 T64027 Socket collar screw B EEERS | MA2Tmm 2
8 N14001 M4 Nut MABORRIRIS | W 2
Metal Main Rotor Housing /& & T it B EE EH 1
g 50H001 Metal main rotor housing TR heEEEE 1
10 50MHOOS Damper rubber-black 85° fEEERE- 285 | ¢ 7 9% ¢ 13x6.5mm 2
11 50H006 Spacer EWMER| o5 11.5x¢1.3mm 2
12 S0H136 Pin EALESE | o 2x32Zmm 2
13 | T63022 Socket collar screw EEATEMERS | M3x22mm 1
14 | N10030 M3 Nut MIBHREEENS | M2 1
H60005 |Metal Head Stopper /& & 52 B %I &) 85 48 1
15 | 50H164-1 Metal head stopper g SERIEIES 1
16 T63010 Socket screw BB VAR | M2 10mm 1
H60006 Feathering Shaft /58 1
17 50H003-2 Feathering shaft fEa) | o 6x ¢ 8x93.2mm 2
19 | 50HO10 Washer TS | ox ¢ 121
o0 | TE4010 Socket screw EER AR | max
18 50NHO03 Feathering shaft sleeve fE T EE
H60184 600D Carbon Fiber Blades /600D = iz 22
21 FIL110025 600D Carbon Fiber Blades 60005
Metal SF Mixing Arm_/ sEEBSFiZ
22 | 50H162-2 Metal SF Mixing arm e >
23 EOHEE3ZS Bearing 4
24 50H024 Collar 2
25 50H022-2 Washer 4
26 | T53012-1 Socket b VAR [ M3 2mm 2
27 50H042-1 Linkage bz (M3xd) | oA.75x8.65mm 2
78 50H044 inkage ball SREEB (M3%3) | ¢4.73x8.77mm 2
: SRR EEEE 1
26 | 50H019-1 TR EREEE 1
30 | 50TMRS3 B | 3% 9 Bx3mm 2
31 S0HMRET4 Bearing A 0% 7x2.5mm 2
32 50H119-2 M sCrew MIEEFE RS | M3x9.6mm 2
HN60( | ybar Control Arm /& ] B IS5 1
33 50MHOO2 etal flybar control arm TR EHE S 2
34 50H018-1 Flybar control rod LR B E T | ¢ 3.4x74.2mm 2
35 TH3005 Socket screw EIEA T AES | M3xEmm 4
36 T74004 M4 Set screw MALERERSS [ MAxAmm 2
H60143  [600 Cabon Fiber Fiybar Paddle/3K /008K T4 % /3K 1
37 S50MNHOT1 Carbon fiber flybar paddie/3K Tk T 1875 3K 2
36 T72004 M3 Set screw MALERERSS [ M3x3mm 4
H60108 | Flybar Rod,/ il 1
39 50H033 Flybar rod IEEE [ o 2xMM0mm 2

Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadvertent errors in this publications.

$ﬁ&@§?§ﬁ’]’l‘a‘ & RS ERINENERSE - NASHHALILEIRIYIZ
HEEE  WHEATIENEES  HOUBHAEE) - BLIDIDRERE -

36




37



H6001 3-1 | Main Shaft /B 1
40 E0HO047 Main shaft FEg| ¢ 10x201%29 3mm 2
41 50H045-1 Lock collar FIEEE | ¢ 10x¢ 15%7mm 1
42 T74004 M4 Set screw MALERIRS | WMAxAmm .
43 TE2020 Socket collar screw EFEFA R EMRR | M3x20mm 1
44 N10030 M3 Nut M3BHEEIRNE | M3 1

HN6074 | Rotor Head Upgrade Assembly /1 B aia& iS4 1
45 E0H1681-2 Metal washout control arm TR TR ES 2
46 50H218 Radius arm $iRad iusiEle 2
47 HFIWMR52ZZ-1 | Bearing a0 2e5x2.3mm 4
43 T52005 Socket screw EIEEP VEES | M2x5mm 4
19 50HG83ZZ Bearing | o3x o 7x3mm 4
50 50H024 Collar BE T FERE | o3 .8x1.5mm 2
21 50H022-2 Washer FEG| o3xed.5x0.3mm 2
52 50H044 Linkage ball B(M3x3) TREBB (M3x3)| ¢4.75x8.77mm 2
53 T53012-1 Socket button head screw HETEFAVEES | M3 2mm 2
54 50NH004 Metal washout base T g 1
55 CCPM Metal Swashplate S ECCPM4-324848 1
56 50H041-1 Long linkage ball(M3x3) EREIRE (M) | 04.75%24.59mm ]
57 50H044 Linkage ball B(M3x3) TREEB (M3%3)| ¢4.75%9.77mm 6

H60017-1 | CCPM Metal Swashplate /& CCPM+ 2848 1
55 CCPM Metal Swashplate T ECCPM+SI84R 1
56 E0H041-1 Long linkage ball(M3x3) EAREINGE (M3x3)| ¢41.79x24.59m 1
57 50H044 Linkage ball B(M3x3) TREER (M3x3)| ¢ 4.75x9.77a

H60139 One-way Bearing Shaft /&8 0] Bl i3 E A § -
58 | 50B048-2 One-way bearing shaft E—Eﬂiﬁ%ﬁ “m 1
59 50B0S0 Washer AL ><¢.’18><D 5 1

H60019 Main Drive Gear 170T,7170T F&5if
60 50B158 Main drive gear(170T)

A \
A\

H60020 | Autorotation Tail Drive GearZ FE5E &l ;
61 50B054 Autorotation tail drive gear(18 '?E_;j‘ 5
HN6002 |Main Gear Case,/ X #chI\E p
62 50B049-1 One-way bearing 5 [ o 12x 0 18x16mm 1
63 50B051-3 Main gea = IEE | 0 55x14.5mm 1
64 S83007 Hex socke ping screw  [[[158 S84 | Tax7mm -

\ 4

38



ptional part

Oot
6o

(R

ptional part
|
oo

&

39



No. Code No. Name Specification Quantity
HNG6003 |Clutch/Start Shaft EX &) 1
65 50NBO10 Starter coupling JUEBEEEE | o8x e 10x18mm 1
66 50MEBOOS Clutch/Start shaft PEfEy | o7 5x e 10x70.5mm 1
67 T74004 M4 Set screw MA LERERR | Mdxdmm 2
HN6004 Engine Gear 5| 2 5§ 1
68 | S50NBOOT Clutch nut B Cionea e belE | @ 14x86mm 1
69 S0MBO11 Clutch gear HEetEE | o154 e Tx31.5mm 1
70 S50BR300ZZ-2 |Bearing B | o 10x ¢ 19x5mm 1
HNG600S |ClutchBell §f& 38 iRi8 1
71 S0MNBO0S Clutch bell ke | 044x 0 47x20mm 1
72 S0MBOZS Clutch liner EaeEksR | 088, 75x136mm 1
73 | 50NBEISZZ Bearing B | @ 5x @ 13x4mm 1
HN6006 |[ClutchlLineriS8%&SH 1
72 S0MBO33 Clutch liner o | 0.68x8.79x136mm 2
HN6007 |[Engine Bearing Block 5| 52 i i EZ#f 1
74 | S50NBO0S Clutch bearing block e 2
75 | N10030 M3 Nut MIFHEZ RIS | M3 2
Fils) TE2003 Socket screw BEsEMNVEmERR | M3x8mm 2
I S0MBO3S Hex mounting bolt JVEEETE | ¢ Sxd9mm 2
78 SONEBO3 Fuel tank guard HiEEAE
HNG6085 |NewFuel Tank $i§0 4
TG S0MEBOZ23-1 Pellucid fuel tank EORHFE
g0 S0MNBOZE Fuel tank nipple HFEiEE
g1 | S0NBO30 Grommet HFEEIE AN | 084X 0
82 | 50NBO41 Fuel tube S 70mm,
83 S0MBO27 Fuel tank sinker e 1
HNG6010-1 [Engine Mount 5| S f 1
g4 | 50NB0O20-1 Engine mount (L) 3 4 5 ‘ ]
85 | 50NB021-1 Engine mount (R) : ) | 39 2xfBXBI5R 1
600N Metal Main Shaft Bearing Block B8 \ Vi 1
86 | 50NB0BT Metal bearing block B o 2
87 S50MNEBOB6-1 Metal main shaft clamp ring i[5 2
86 50BEE00ZZ-2 Bearning Bl | @ 10x @ 19<5mm 2
69 50MNBO04 Lower beari Mark B) BT | ZIB 2
90 | 50B68977-1 |Bearing A\ 3% | ©9x o 17x5mm 1
HN601 iin,Frame(l ES L 1
91_| 50NB005-2 ey | B 88 7 1 |
HN601 1ain| RIS 88 7 L 45 1
92 50MNEOOS-2 Tl 4= 82 iR 1
1

HN6O1

94

153010-3

ocke ton Head Collar Screw FERABHESH

|

sutton head collar screw FEE M B EEH

M2x10mm

—

G

HN60O1 opy Support fIE S ZiIg 1

93 S0MBO25 Fram e mounting boit A= pat 2
aB 50MBO29 Canopy spacer HEORE S HEAE | o4 5x e T1x22mm 7
a7 S0MEOZE Canopy support HEORE LIt | ¢3x e 5x e 6.5x7.2mm 2
g8 | T53014-2 Socket screw BEEEAVEER | M3x14mm 2
99 T72016 M3 Set screw M3 LSRR | M3x15mm 2
100 SO0MNBOE3-1 M3 washer BOONEBEESEIEFE| ¢ 7.9x37.75mm 2
HN6038 |Metal Tail Control ArmEEE EHIE# 1

101 | S0NBOS3 Metal tail control arm i EEHE 1
102 | 50H042-1 Linkage ball A(M3x4) EREEA (M3xd) | ©4.75x8 68mm 1
103 50H044 Linkage ball B(M3x3) EREER (M3x3) | ©4.75x9 . 77mm 1
104 SO0MEOZ4 Collar EZEHIEZETE | ¢2xed d3mm 1
105 | HMREB3ZZ Bearing B | o 3x ¢ Bx2.5mm 2
106 | 50H022-2 Washer 5| ¢3xed.8x0.2mm 2
107 | T52012-1 Socket button head screw BTN VAR | M3x12mm 1
HN6018 |Aluminum Hexagonal Bolt ;X & 1

77 S0MB025 Aluminum hexagonal bolt JumEEtE 6

40




HN6019 |Frame Mounting Block ¥ SE % 8 1
S50MEO19 Frame mounting block 14x12 5x8mm 5
600N Frame Brace Set(CF) &t ekt 1
109 | 50MNBOT1A 600N front frame brace(CF) kit Balion S | 81.09x37 36x1.6mm 2
110 | 50NEOT1B 600N rear frame brace(CF) Il Badiog A | 40.71x50.7x1 6mm 2
S93012 Socket button head self tapping screw  EEEAEE LIRS [ T3x12mm 2
HNG6086 |600N Mixture Servo Mount it {E RS2 s 8 1
109 | 50MB0O&4 600N Mixture Servo Mount BOONEIHo iRssdisg | 81.09x48 65x1.6mm 1
593012 Socket button head self tapping screw  “EEASEENEL | T2x12mm 1
HN6087 |600N Switch Mount BiEE#34 S 48 1
109 | 50NBOSS 600N Switch Mount BOONFARE#E 3R A | 81.09x52.08x1.6mm 1
S93012 Socket button head self tapping screw  EEENTEENIEH | T3x12mm 1
111 | TE3008 Socket screw B EN AR | M3x8mm 10
112 | TE3010 Socket screw EENVAERBRE [ M3x10mm 4
113 | 50B0O72 M3 Specialty washer MIEREED] | ¢ 2x ¢ Bx2mm 14
114 | 50NB032 Glow plug plate N2 FERS N SF IO | 23.723x0.8mm 1
HN6020 | ¢ 5 Fuel Tube ¢ 5ifi& 1
224 | 50NBO46 Fuel tube HE | ¢ 2.5x ¢ 5x1000mm 1
226 | E0MEO43 Fuel tube dip A HEAEAA | 26x9.8x3mm 1
227 | 50NB044 Fuel tube clip B S S B 33.5x9 8x3mm
HN6021 |Fuel Filter ji% 8 i858
225 | 50MNB045 Fuel filter HE g | 2-Way Option Parts
226 | 50NEBO43 Fuel tube dip A EE A | 26x9 8x3mm
227 | 50NB044 Fuel tube clip B HEAE B 32 5x9 8x3mm
HN6022 [3-Way Fuel Filter ;i &= BA B )V
223 | 50NB054 Fuel filter B o P\ 1 Option Parts
226 | 50NB043 Fuel tube clip A : M 1
227 | 50NB044 Fuel tube clip B Pl 33.5x9 8x3mf A | 1
H60085 Main Blade Holder = [if 22 & E&E . 1
228 | 50H137-2 Main blade holder : = | © 106X90:48 1
HN6023 |Hook AndLoop Tape Eiffi& A § - 1
229 | K10378 Hook and Loop Tape ‘E._ 2
230 | K10379 Hook and Lo e EEilows | 10x200mm 3
231 | K10365 Hook and L Gl | 54%28mm 3 Sets

41




42



No. Code No. Name Specification Quantity Remarks
HN6024 |Receiver Mount iEa2EE#H 1
115 | 50NBO1T Receiver mount - 25 11 32 | 90%B4x50mm 1
116 S93010 Socket button head self tapping screw XEENTBENER | T3x10mm 4
117 | 50B072 M3 Specialty washer MR IR EET]| ¢ 3x ¢ Bx2Zmm 4
HN6025 |Engine Fan 5|2 E i 1
149 S50NB0O13-1 Engine fan SIEREE| 060xe 26x2mm 1
152 50NBO1S Engine fan cover(L) SIEEREEZE ()] 123x100x30mm 1
153 50MBO14 Engine fan cover(R) SIEEEE (D) | 123x100x30mm 1
156 | 50MNB029 Hexagonal bolt JUmTE 2
117 | 50B0O72 M3 Specialty washer M3EFFEET| ¢ 23x ¢ 8x2mm 4
116 S93010 Socket button head self tapping screw HEHEN THENES | T2x10mm 4
H60025-1 Metal Elevator Lever % EHIEiE 1
120 20B165-1 Metal elevator lever ok ek 1
121 50H042-1 Linkage ball A(M3x4) BRegh (M3xd) | 4. 75x8.66mm 3
122 | T74004 M4 Set screw MALE R IR | MAxdmm 1
H60027 -1 Metal Aileron Lever sEEBA GIEHIEEH 1
123 | 50B160-1 Metal aileron lever EEAIAOEHES 2
121 | 50H042-1 Linkage ball A(M3x4) 5 agA (M3xd)| @4 75x8 65mm B
126 | 50BMRS5ZZ |Bearing il | o 5x e 9x3mm 4
128 | 50B0O59 Washer =T ¢ox¢ 7x0.2mm 2
119 SOMBO3TY Fuel line grommet HEEEE | 052 e Txe 11x4 8mm 2
HNG6026 |Control Shaft jE#)ig 1
129 | 50NBO36 Control shaft EEIFE | ¢5x88mm 1
124 | T62006 Socket screw EsRNURERR | M3xEmm :
125 | 50H022 Washer =S| ¢3x 0 S8K0.
127 ROBOSS Washer 25
HN6027 |CF Bottom Bracket i igEiR
130 | 50NB0O22 CF Bottom bracket {4t
124 W10030 M3 Washer
135 TE2010 Socket screw 2
H60111 [Landing Skid $iZJi5 1
136 S0F179 Landing skid . 2
143 50F128 Antennapipe P 0. Y9x5 00mm 1
HB_O" 3_7 Skid Pipe 1
137 50F0&3 Skid pipe 0eaE | 9 9x310mm 2
138 | S0F0&4 Skid pipe e 4
H60064 1
139 50F130 ) 20 0 [ 4
140 | T73004 M3 E#R | M3xdmm 4
141 TE3012 BB AU R | M3x12mm 4
142 | W100230 M3ED | ¢ 3x9 8xTmm 4
HNG6O =11 1
145 50MNBO1E6 ch BESee | 035x 04 12mm 1
S0MHF 1 One-way bearing B35 ¢ 10x ¢ 14x12mm 1
H DHO1 [ALIGN505|88 1
157 | HESO0HO1 ALIGN 50Engine ALIGN 505|%8 1
Engine Fan Mount 5|22 & & 1
146 SOMEBO12-2 Engine fan mount SIEEEEE| ¢9x19 97x26mm 1
144 T64008-1 Socket head spring screw EEMNABEEMS | MIEmm 2
147 | TE3012 Socket screw ESEMNIVEER | M3x12mm 2
150 | TR4005 Socket button head screw HEBEMNIVHER | M4xEmm 2
151 T53005-1 Socket button head screw :I:EEPS ﬁ% 08 % | M3x5mm 2
154 | T53014-2 Socket screw HEAN S A ER | M3x1dmm 4
155 | W10030 M3 Washer M3ED | ¢ 3x e 8x1mm 4
148 Magnet(Governor sensor) TE iR 3% I b i 2 Option Parts

43




D — —

HN6030-1 | il Boom Mount E&E T E# 1

159 50MNBO01 Tail boom mount (L) EEETEE (/) 1
160 50MNBO02-1 Tail boom mount (R) EEETEE (8) 1
168 50MEBO29 Hexagonal bolt 7 uETE 8]
232 T53005-1 Socket button head screw HEISEN VAR | M3x5mm 1
H60122 Torque Tube Front Drive Gear Assembly ERBi{EE) &5 g E 1

161 507199 Umbrella gear case (L) EELIrETE | ¢ 1950 ¢ 194¢52.5mm 1
162 E0T200 Umbrella gear case (R) EEAHETE | ¢ 155 ¢ 19452 5mm I
163 S50TET0M1ZZ Bearing B 2
164 507194 Front umbrella gear gUER{EIERE | o 21.2x33.6mm 1
165 T520083-1 Socket button head screw FEEMNVEER | T2x8mm 2
166 Front drive gear assembly E{E§)HEEaE 1
167 50B6847Z7 Bearing B | o 4k o Oxdmm 2
169 TE3012 Socket screw BB VEIER | M3x12mm 4
170 10020 M3 Nut M3BOREERIE | M3 4

44



Neo. Code No. Name Specification Quantity
HN6031 Tail Boom B& 1
171 50T125-1 Tail control guide EEHFETE 2
172 507124 Ball link BIFEE 2
173 50T085 Tail boom EE | ¢20x¢ 21.5x625mm 1
1684 S50MTO02-1 Tail rudder control rod B EIFTHEEIRR | o 1.97x657mm 1
H60048 3K CF Stabilizer 3K R & 1
174 50T167 3K CF Horizontal stabilizer KR = 1
186 50T166-2 3K CF Vertical stabilizer Kint=EER 1
H60119 Torque Tube Set E{§E)#1F4H 1 |
179 | 507188 Torque tube set B EEEE | o6 7x ¢ 8x653mm 1 |
S0HMR 14827 Bearing B | @ 8x o 14xdmm 1
Tail Boom Brace BE&i822#H 1
180 S0T132 Tail boom brace EETEAE | ¢ oxd460mm 2
181 507123 Tail boom brace end B iEaEes 4
177 T53014-2 Socket screw EENIVAERR | M3x14mm 2
182 TE3008 Socket screw BHSENVBER | M3x8mm 2
W0030 M3 Washer MiZETl | ¢ 2% oxTmm 4
H60124 Torque Tube Bearing Holder B {S&) Bl EE 1
185 E0T193 Torque tube bearing holder E{EdhEE=2E | ¢ 14x ¢ 20.7x12mm 2
S0HMR 14877 Bearing B | @ 8x o 14xdmm
H60133 Metal Tail Torque Tube Unit 600 /& EEERE 55
178 50B072 M3 Specialty washer MIBFERZES] | ¢ 2% ¢ 8x2mm s
187 TE3010 Socket screw BLEMVEER | M3x10mm 2
188 Metal tail unit set TEEREBETEE| ¢ 18x 0230 W,
189 | T63008 Socket screw EEN RS | Mxgmil o |
190 T52008 Socket button head screw X EoEN AR &)
191 207182 Metal plate (L) T AT 1
192 50T192 Aluminum bolt e 1
193 Tail rotor shaft assembly B i
194 E0T1843 Metal plate (R) & BT il
195 | 50TMR105ZZ | Bearing Y 2
196 | 50T185 Control arm mounting bolt b 2 ), Bmm 1
197 | T52005 Socket screw 123 5mm 2
H60046 | Tail Pitc 1
198 50710622 Bearing B | ¢ Bx g 10x3mm 2
199 | 50H144-1 age ball Al 5) W) (12.6x3.5) | 04.75x8.18mm 1
200 | 50T102 = © R R T 1
201 50T101-2 FEEERE | ¢5xe 7.2x16.7mm 1
202 50716 ERTHEEES 1
203 T12008-4 BREECRNR | M2x8mm 4
204 507127 EEIZSEIRTER | ¢ 2x o 3x2mm 2
205 S50T106 EiEREINTEL | ¢ 2x 9 3xdmm 2
206 | 50T105 ontrol link E 2 H:EIF0R 2
507114 Collar E R iEIE i fa 1
H60044 Tail Rotor Control Arm EHE R EHIE 8 1
207 50T096-1 Tail rotor control arm IR EFHE 1
208 50H022-2 Washer =0 | ¢ 2xe4.8<0.3mm 2
209 50H144-1 Linkage ball A(T2.6x3.5) BEBEA (T7.06x3.5) | ¢4.72x8.16mm 1
210 HMRB277 Bearing B | @ 2x o 6x2.5mm 2
211 | 50T097 Collar FENEEE B8 | 0 3x 04 9x5mm 1
212 T62015 Socket collar screw HENS W BHEEERR | M3x15mm 1
H60144 3K Carbon Fiber Tail Blade 3Kuj i 2 e & 1
213 | 507203 3K CF Tail blade 3K EIE R 2
H60109 Tail Rotor Holder ¥iZE!E i B2 3% EE #H 1
214 TE2008 Socket screw BEANVBHER | M3xB8mm 2
215 W10020-1 Washer =05l | ¢ 3x¢ox0.6mm 2
216 50TFS10M Thrust bearing I HEERE | F5-10M 2
217 50T171 Tail rotor holder FENESR IR 2
218 TE3020 Socket collar screw BSENS BB | M3x20mm 2
219 | N10030 M3 Nut M3EOFEGRIE | M3 2
220 SO0TMRET05ZZ-1 | Bearing B | @ Sx e 10xdmm 2
721 50T172 Tail rotor hub EREETRFEE | ¢ 10x39.6mm 1
799 T74004 M4 Set screw MALLERIERRR | MAxdmm 1

45



www.all

www.align.com.
www.align.com.tw

Specifications & Equipment/iRB f& fic 5

Length/# 5 £:1160mm

Height/# 5 =:410mm

Main Blade Length/5 i £: 600mm

Main Rotor Diameter/EEZEE&: 1350mm

Tail Rotor Diameter/EE £ B & :240mm

Motor Pinion Gear/s| 2 3 &5:20T

Autorotation Tail Drive Gear/EiE&)F&5: 180T
Drive Gear Ratio/ggtf(E &)t : 8.5:1:4.5(E:M:T)
Flying Weight/£ fc & : Approx. 3.2kg

214dmm
<>
410mm

1350mm » < 1160mm »>

Aﬁuﬁﬁigmmﬁgﬂgnﬁgg MADE IN TAIWAN Part1 2009.AuUg.o1 coouss



